http://www. parsunpower.com.cn PI\?Bun éﬂ;

SAE)es
PARTS CATALOGUE

BM(FW)

M B RE D HLEE B R
SUZHOU PARSUN POWER MACHINE CO.,LTD



N

CONTENTS

HE[I— — — — — — — — — — — — — — — — — — — — — — — 1~3
BRACKETI— — — — — — — — — — — — — — — — — — — — — — 1~3
Btz - ——— — — — — — — — — — — — — — — — — — — 4~6
STEERING — — — — — — — — — — — — — — — — — — — — — — 4~6
AKElREFEK - — — — — — — — — — — — — — — — — — — — - 7~38
UPPER CASING - — — — — — — — — — — — — — — — — — — — - 7~8
EE — — — — — — — — — — — — — — — — — — — — — — — 9~10
BOTTOM COWLING - — — — — — — — — — — — — — — — — — — - 9~10
BHEL — — — — — —— — — — — — — ———— — — — — — 11-13
CONTROL SYSTEM — — — — — — — — — — — — — — — — — — — — 11~13
ATRERBBARKZ] — — — — — — — — — — — — — — — — = 14~16
LOWER CASING & DRIVET — — — — — — — — — — — — — — — — —14~16
ATREAKIBHZHZT — — — — — — — — — — — — — — — — — 17~ 18
LOWER CASING & DRIVET — — — — — — — — — — — — — — — — —17~18
WAAHT - — — — — — — — — — — — — — — — — — — — — ~ 19 ~20
ELECTRICAL SYSTEMI — — — — — — — — — — — — — — — — — —19~20
MERGED — — — — — — — — — — — — — — — — — — — — —21~22
ELECTRICAL SYSTEMII — — — — — — — — — — — — — — — — — —21~22
BdeEE - — - - - - - - - - - - - — — — — — — — — - 23~24
CRANKSHAFT & PISTON — — — — — — — — — — — — — — — — — —23~24
B - — — — — — — — — — — — — — — — — — — — — — - 25~ 27
CRANKCASE - — — — — — — — — — — — — — — — — — — — — — 25~27
BiEs — — — — — — — — — — — — — — — — — — — — — — 28 ~29
FUEL SYSTEM — — — — — — — — — — — — — — — — — — — — — 28~29
ERGE — — — — — — — — — — — — — — — — — — — — — — 30~ 31
INTAKE SYSTEM — — — — — — — — — — — — — — — — — — — — 30~ 31
fhHBER — — — — — — — — — — — — — — — — — — — — —32~34
CARBURETOR ASSY - — — — — — — — — — — — — — — — — — — — 32~ 34
MEAF - — — — — — — — — — — — — — — — — — — — — — 35~ 36
TOP COWLING ASSY — — — — — — — — — — — — — — — — — — — 35~ 36
BIE— — — — — — — — — — — — — — — — — — — — — — — 37~ 39
STARTER- — — — — — — — — — — — — — — — — — — — — — - 37~ 39
M - — — — — — — — — — — — — — — — — — — — — — - 40

FUEL TANk. - — — — — — — — — — — — — — — — — — — — — - 40

BERBAGH - — — — — — — — — — — — — — — — — — — — - 41~ 43
HYDRAULIC TILT SYSTEM - — — — — — — — — — — — — — — — — — 41~ 43
FHRBE— — — — — — — — — — — — — — — — — — — — — — 44~45
MANUAL TILT— — — — — — — — — — — — — — — — — — — — — 44 ~ 45
wmESAYF - - — — - - - - — - — - — — = — — — — — - 46

LINK ROA ASSY — — — — — — — — — — — — — — — — — — — —46

BHedtF—————— — — — — = — — = — — — = — = — 47~ 49
CONTROL BOX ASSY — — — — — — — — — — — — — — — — — — — 47~ 49
RN ERBEYF) — — — — — — — — — — — — — — — — — —50~52
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — — 50~52
MFRIEE) — — — — — — — — — — — — — — — — — — — — 53~ 54
APPENDIX 1(REPATE KIT) — — — — — — — — — — — — — — — — — 53~ 54
WFLGBES) — — — — — — — — — — — — — — — — = = = — 55~56

APPENDIX 2 (REPARE KIT) — — — — — — — — — — — — — — — — — 55~56

FHAFBER — — — — — — — — o~ =~ = = ==~ = I~V
PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — Y



PAGE 1 OF 56

R

2

185 (T75)

A4

R

BRACKET

78

f

PARTS NAME:




185 (T75) K4t

PAGE 2 OF 56

FHEL | ap

PARTS NAME; | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION QY
SHEE R4S AR (R AR GER) %8
L [185-02000005 HERE ABSORBER COVER 1
) GB/T5783-M8x35 AR RAN8X3S BOLT M8x35 3
3 [6B/197.1-8 THES VASHER 8 5
4 |T85-00000003 H e ROBBER CAP 4
s |785-02020003 i vid LONG BOLT )
6 (185-02020004 P ED WASHER )
7 {185-02020002 A B VASHER B )
g [185-02020001 BERHED ABSORBER WASHER B )
g |185-02020100 BB ABSORBER B )
10 |185-01020001 BIAE BRACKET 1
11 |185-07020008 TULER M10xL. 25x28 BOLT M10x1. 25x28 )
19 |OB/T889. 2-MI0xL. 25  [FAs HEEMINL S NUT, SELF LOCKING M10x1.25 | 2
13 |T85-01020009 BHEEH PLATE 1
14 [6B/197.1-10 T4E10 WASHER 10 4
15 |6B/T889.2-M10x1.25 [Nkt BEENL0kL. 25 NUT, SELF LOCKING M10x1.25 | 2
16 |T85-01010202 TR SUPPORTING ASSY A 1
17 [185-01010203 TREREHE BUSH, NYLON 4
18 [F25-01010002 YR A BUSH, NYLON !
19 |F25-01010003 e H VASHER )
20 |GB/T818-Mox10 T A L AT Mox10 SCREW Mex10 1
20 |185-01010003 EHMEA WIRE, LEAD A 1
20 |185-01010002 EEHRE (F) BRACKET, CLAMP (RIGHT) 1
13 [F15-01010007 Kk RER NUT 1
24 |F25-01010011 B NUT )
25 |T85-00000012 f& A MLO0x1. 25%45 BOLT M10x1. 25x45 6
2% |6B/193-10 BEAE 10 VASHER 10 6
27 |IB/T7940. 1-M6 ERAE AT Mo NIPPLE, GREASE 3
8 |185-01010210 AT CAP, GREASE NIPPLE 3
29 (185-01010201 TR BRACKET 1
30 [6B/T894.1-18 WREEEEL CIRCLIP 18 1
31 [185-00000017 WA BUSH A )
3 |185-00000018 WA 2D BUSH B 2
33 |6B/818-Mex16 + 5484 L BAT Moxs SCREW M6x16 4
34 |GB/1897. 2-3x16 PR R A4 3x16 PIN, SPRING )
35 |185-01010205 TEEKRARE COLLAR |
36 (185-01010206 LEREIALE COLLAR, DISTANCE 1
37 |185-01010207 B # SPRING 1
33 (185-01010208 nELE PLATE 1
39 |6B/T5783-M6x10 A RN6x10 BOLT M6x10 |
40 |T85-00000008 WEBNE COVER, ABSORBER )
41 |B/T5783-M8x25 AR M8x2S BOLT M8x25 4
42 |6B/T93-8 BAE 8 WASHER 8 4
43 |185-00000007 RERBE SPRING 4




185 (175) E Mk H4f PAGE 3 OF 56
At | e
PARTS NAME: | BRACKET

SN PART 0. DESCRIPTION DESCRIPTION i
5BEE  [EHRS AR () R4 X 5E

44 |185-00000005 EEREBEM PLATE, ABSORBER 2

45 |185-0000006 A NUT )

46 |185-01020005 BT AAE BUSH )

47 |185-01020004 FETRBE 0-RING )

48 {T85-01020006 HHTETHE BUSH |

49 |785-01020007 HEREZY ABSORBER BLOCK 1

50 |185-00000020 HEZHE WARSER 4

SU|6B/T923-M12x1. 25 [EMEE MIDxL. 25 NUT M12x1. 25 2

50 (185-01020010 +H CIRCLIP l

53 {185-00000004 HEEIS BOLT, ABSORBER )

54 |185-00000019 B WIRE, LEAD C 1

55 (185-00000001 B A WASHER )

56 (185-00000100 EERE BAL ABSORBER ASSY (LEFT, RIGHT) !

57 |6B/T5783-M6x12 A N6 BOLT Méx12 2

58 [6B/193-6 B Eo WASHER 6 )

59 |B/T5783-M6x20 AR N6x20 BOLT M6x20 2

60 |6B/197. 16 THEo VASHER 6 4

61 |T85-01010005 fFEmR ANODE 1

62 |T85-01010004 WAL E R AL PLATE 1

63 |T85-01010403 EHEE CONICAL SPRING 1

64 78501010400 RERMAAE LIMITATIVE ROD ASSY 1

65 [185-01010300 Tk 4 DOUBLE-EDGED TUBE ASSY 1

66 (185-01010001 5% (£) BRACKET, CLAMP (LEFT) 1

67 [185-01010204 TEAL 4B SUPPORTING ASSY B 1

68 |185-00000016 Gk PIN UPPER SHOCK MOUNT 1

69 |185-01020003 S IS BUSH 1

0 |185-01020002 [ 3¢ I WASHER 1

71 [185-00000015 TR SCREN )

77 |6B/T6182-M8 EAE SIS SEENS  |NUT, SELF LOCKING M8 2 FOR FI-T

73 [185-01010100 RALREAY SENSOR ASSY 1

74 |185-01010211 THEEAMHC SUPPORTING ASSY C 1

75 |136-01010304-2 HEFMRKE JACKET, LOCKED HANDLE ) FOR BM-D

76 |T85-01010212 TERAED SUPPORTING ASSY D |

77 |785-00000002 B AEN VASHER A )




PAGE 4 OF 56

185 (T75) %4tk F it

EMAG( T2 )

STEERING ( MANUAL CONTROL )

AL

PARTS NAME:




T85 (175) ZAx F it PAGE 5 OF 56
FH@AR:  |BREA(FE)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
I {T15-01020300 B TRE A STEERING HANDLE ASSY 1
) |GB/T820-M5x25 TFEHTLEAT x2S SCREW M5x25 |
3 (6B/T848-10 NMAE 10 WASHER 10 )
4 [F4-01090007 Egu4 SPRING, COMPRESION 1
s {185-01030101 FAITF G4 THROTTLE LEVER |
6 [F4-01090006 S BUSH 1
T [185-01030001 B HANDLE, STEERING 1
g (185-01030200 TR E A THROTTLE CABLE ASSY 1
9 |0B/T889. 2-M12x1.25  [FABAMAASARE ML |NUT, SELP-LOCKING M12x1.25 | 1
10 |6B/T879.4-03xl6  |FRARAHBREEE 0N |PIN 03xl6 1
11 |185-01030102 TR Ak HANDLE, STEERING 1
17 [185-01030002 R ER HOUSING, THROTTLE LEVER !
13 [185-01030005 ERE S GASKET 1
14 |85-01030004 HAITER CAVER, THROTTLE LEVER 1
15 |GB/T818-Mex6 TFEETLEAT Noxo SCREW, PAN HEAD M6x6 1
16 [IB/T7940. 1-M6 B K3 S ARMG NOPPLE, GREASE 1
17 |6B/T818-M5x12 TFEALEAT M5x1) SCREV, PAN HEAD M5x12 4
18 [185-01030015 FHEE WASHER )
19 [185-01030016 THYE WASHER 2
20 |T85-01030017 FRUPLE WASHER WAVE 1
2 (0B/T889. 2-ML0x1. 25 [ERES M YR EEMI0x1. 25 |NUT, SELF-LUCKING 1
20 [185-01030007 TREHRR kA E BUSH, NYLON !
13 [F25-01010009 At B WASHER, NYLON 1
4 [185-01030301 FREE BARCKET 1
25 {T85-01030013 AR bR BUSTH 1
26 |68/197.1-12 T4E 1 WASHER 12 1
27 |T85-01030014 FEER M 2x1. 25x70 BOLT M12x1. 25x70 1
28 |6B/T5783-M6x16 AR Moxl6 BOLT Mgx16 3
29 [185-01030012 Bt INDICATOR, SHIFT 1
30 |6B/T93-6 HUAE 6 WASHER, SPRING 2
3 (6B/T97.1-6 THE 6 WASHER 6 8
3 18501030011 TR CAM PLATE, HANDLE 1
33 [TB/T727.1-94 FHRk ML0x32 LEVER, SHIFT CONTROL 1
34 [185-01030010 THEEINE COLLAR 1
35 [6B/T308-8 Mk 1 BALL 12 1
36 [185-01030009 THEREE SPRING 1
37 [185-01030500 RRFHA HANDLE, GEAR SHIFT 1
% (6B/T91-02x12 Fog okl PIN @ )x1) 1
39 [185-01030018 RHEEFTE BUSH 1
40 [10-32-0NF-28 N AEE10-30-UNF-2B NUT 10-32-UNF-2B 1
41 |6B/T5783-M6x25 B N6x25 BOLT M6x25 4
42 [185-01030003 BEEER FRICTION 1
13 |cB62-Me BHEE Mo NUT, WING 1




T85(T79) E 41t PAGE 6 OF 56
FUEAR: | BRRA(FE)
PARTS NAME: | STEERING ( MANUAL CONTROL )
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE  |RfES e LIARCY EEARED $2 &

44 [185-01030008 N ER BOLT 1
45 |6B/7879.2-2x6 BURERSY 16 PIN 2x6 1
46 [T20-06000037W WA x INCHING SWITCH 1
47 {185-05000041BW WA % B ER RETAINING PLATE, INCHING SWITCH | 1

48 {T85-05000042BW BaF xR BAFFLE PLATE, INCHING SWITCH | 1 R BED
49 [PL5-13000400W AEF AU STOPER, HANG ROPE ASSY |

T40-01020101 AEF R4 STOPER, HANG ROPE ASSY FOR BI-D
S0 [F4-01090401 EELEA% ENGINE STOP SWITCH ASSY |
S (185-01010700BW BT & KR START SWITCH ASSY 1
52 (T85-01010701BW BafkLE UPPER COVER, START SWITCH 1

— FOR BE-D
53 |oB/T818-M6x10 + 2R AT Mex10 SCREW, PAN HEAD M6x10 1
54 {T85-010107028W BHFATE LOVER COVER, START SWITCH 1
55 |T85-01010703BW R X START SWITCH 1
56 (185-01010703BW BELFD WIRE CLIP B 1
57 {185-01030019 RAEEH CONNECTING ROD 1
5§ |185-01030002-1 14 E K A WEDGE A, THROTTLE LEVER 1
59 [185-01030002-2 P EEL TG WEDGE B, THROTTLE LEVER |
60 (185-01030000 FRABRFRAL TILLER HANDLE ASSY 1
61 |T85-01030000B HR TR FREH TILLER HANDLE ASSY (BW) 1




T85(175) FfFit PAGE 7 OF 56
FnMst |KEEEER
PARTS NAME: [UPPER CASING




T85(175) FrFHt PAGE § OF 56
FAELH:  |KEEERK
PARTS NAME: | UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
5B50  |R445 EEAR () AR D) %8 &it
1 [F15-00000006 T4 06x1) PIN @6x12 6
) |T85-00000014 RAHE 4 GASKET, ENGINE 1
3 |185-02010001 FEREE SEAT, OUTLET MANIFOLD |
4 |6B/193-8 BHHE 8 SPRING-WASHER 8 18
5 |6B/T5783-8x35 NEER N8K3S BOLT M8x35 2
6 |T85-02010008 5 GASKET, OUTLET MANIFOLD 1
7 |185-02010010 Aok WATER NOZZLE, PLASTIC 1
8 |GB/T5783-M8x30 AR M8x30 BOLT M8x30 9
9 |GB/T97.1-8 T45 8 WASHER § 3
10 |0B/T3783-8x25 NEER W8x2S BOLT M8x25 1
11 |T85-02010003 5 B85 A GASKET, EXHAUST GUIDE |
12 |T85-02010002 HE Bl GUIDE, EXHAUST 1
13 |T85-02010007 555 4 RUBBER GASKET 1
14 |T85-02010009 WA P OUTLET MANIFOLD |
15 |T85-02000004 VRS H A SEAL "V 1
16 [785-02000001 KEEEEK UPPER CASING |
17 |185-00000013 e PLASTIC COVER 1
18 |0B/T3782-M8x90 NEER N8x90 BOLT }i8x90 8
19 [T85-02000003 WE LT HE SEAL, OUTLET MANIFOLD |
20 [GB/T6L70-MI0x1.25  |R/EEA M10xL. 25 NUT M10x1. 25 4
2 |6B/197.1-10 THE 10 VASHER 10 4
22 |185-02000010 NEER N8x187 BOLT }i8x187 1 FOR ULTRA-LONG
23 |T85-02000008 B4k EXTENSION 1
24 |T85-02000009 TR M10x. 25 BOLT M10x1. 25 4




PAGE 9 OF 56

185 (175) 4 1t

FH AR

KE

BOTTOM COWLING

PARTS NAME:




185 (175) 4 F it

PAGE 10 OF 36

Fkak | KE
PARTS NAME: | BOTTOM COWLING
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G AR () AR E) %E &
1 (185-03000300 TES EFHA LOCKING HANDLE A, TOP COWLING| 1
) [185-03000011 MEHEFRELE BUSHING, LOCKING HANDLE 4
3 |85-03000001 KE BOTTOM COVLING |
4 |85-03000008 iz LS RUBBER PLUG, ABNORMAL 1
5 |85-03000009 KEDEH COVER BOARD, BOTTOM COWLING | 1
6 [6B/97.1-6 T4H 6 VASHER 6 3
T |6B/T5783-M6x16 AR Nox16 BOLT Mgx16 )
8 [185-03000010 gr4E WAVE WASHER )
9 |T36-05000009 TEH %% LOCK HOOK, TOP COWLING 2
10 [6B/96-6 KBE 6 BIG WASHER 6 )
11 |6B/T5783-M6x12 A AR Nox1) BOLT Méx12 )
12 |6B/T5783-M6x30 R N6x30 BOLT M6x30 6
13 |6B/93-6 BHLE 6 SPRING-VASHER 6 4
14 |B/T5783-M6x20 s Mex20 BOLT Mgx20 3
15 |F15-05000009 R K% NIPPLE, PLASTIC 1
16 (T85-03000400 TE4 EFHB LOCKING HANDLE B, TOP COWLING| 1
17 [F25-00000004 BALE 6 SUPPER WASHER 6 4
18 [185-03000003 KAk RE SHEATH, WAVE |
19 |F25-03000006 KERER DAMPER, BOTTOM COWLING 4
20 [F25-03000007 WE B BUSH, DAMPER 4
2 [F15-05000003 KAH B X RUBBER PLUG, QUADRATE 1 R B
20 |F15-13000203W Uik B INSULATED PLUG B 1
23 {185-00000200 KIEZESHBAMH SEAL ASSY, UPPER CASING 1
24 [185-00000201 KEEREHE SEAL, UPPER CASING |
25 {185-00000203 R4 PLASTIC NALL 4
26 {185-00000202 Bl E RUBBER AT )
27 |T85-02000006 KEREER COVER, UPPER CASING 1
28 |185-02000007 KERERE BACK COVER, UPPER CASING 1
29 {185-03000007 BE 4B CLAMP B, LEAD 1
30 [185-03000004 HREFE JACKET, BATTERY LINE |
31 [185-03000005 Vil SQUARE CLAMP |
3 |185-03000013 ik L AP RUBBER PLUG B, ABNORMAL |
33 |P15-07130303 M E T A% INDICATOR LIGHT ASSY 1 FOR B-D
34 {185-03000001-BY KE BOTTOM COWLING |




PAGE 11 OF 56

185(175) Fpk it

AL

PARTS NAME:

CONTROL ~ SYSTEM




185(175) Hpk it

PAGE 12 OF 36

kL [BHEY
PARTS NAME:  [CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R ARG %8 i
I |185-05050300 B AL AT A CONNECTING ROD ASSY, NAGNETO SEAT| 1
2 |T15-04040005 b & % Bk TIE-IN )
3 |GB/T6170-M5 NAGE NS NUT M5 )
4 |185-05050301 Bl AT AT CONNECTING ROD, MAGNETO SEAT| 1
S |120-06040007 EAFE K TIE-IN, CONNECTING ROD | 1
6 |oB/T818-M6x4s | FAEALKHEEAT M6x45  [BOLT Méx4s |
T |T15-04030103 BEyE COVER, NUT 1
8 |GB/T6170-M6 NAGE Mo NUT M6 )
9 |T85-05050202 B % COMPRESSION SPRING 1
10 |185-05000031 W f WEARABLE LOOP 1
11 |T85-05050001 FAHE 8 BIGGEST WASHER 8 1
12 [T85-05050201 e % CHAIN WHEEL, DRIVEN |
13 |T85-05050004 TR BATE BUSH, DRIVEN WEEL |
14 |185-05050005 WA E TROSIONAL SPRING, DRIVEN WHEEL | 1
15 |F15-00000012 KEPLS COLLET 1.8 5
16 [185-05050100 TR A PULLEY DRIVE ASSY 1
17 |185-05050101 EHEB PULLEY DRIVE |
18 |185-05050102 BRIk TIE-IN, CHAIN WHEEL 1
19 |T40-05070002 WITRAT BATE PIPE, ACCELERROGRAPH 1
20 |T85-05050003 HITRATBAT B BUSH, ACCELERROGRAPH 1
2 |185-05050006 AHE 8 BIG WASHER 8 1
22 |GB/T5782-M8x45  |NAHEA MBx4S BOLT M8x45 |
23 |185-05060300 HTEA A CONNECTING ROD 4SS, ACCELERROGRAPH| 1
M4 |185-05060301 | T AT CONNECTING ROD, ACCELERROGRAPH | 1
25 (6B/T5783-M6x35  |/SAEEA M6x35 BOLT M6x35 1
26 |6B/T96-6 A#E 6 WASHER 6 1
27 |185-05060012 VG WASHER, WAVE |
28 [T85-05060011 BAT RS BUSH, SWING SHAFT 1
29 |T85-05060010 T ATA ACCELERRATOR BAR A |
300 [F25-07000005W  [EHEWEE LA TIE-IN, CONTROL CABLE )
3 |185-03000100 R E E R A FIXED FRAME ASSY, TIGHTWIRE | 1
3 |185-03000102 PRHE CLAMP ]
3 |6B/T879.2-3x12  |BAEAEMFEAEH G312 [PIN ¢3x12 1
34 |185-03000101 AERE R FIXED FRAME, TIGHTWIRE | 1
35 |6B/T5783-M8x16 |75 IR MBx16 BOLT M8x16 |
36 |185-00010008 REHE WASHER, NYLON 1
31 |T85-00010009 W SLIDED BLOCK, ACCELEROGRAPH | 1
3 (GB/TS783-M6x20 [ AHEA M6x20 BOLT M6x20 )
39 |6B/T97.1-6 THE 6 WASHER 6 )
40 |T85-00010010 T PULLEY, ACCELEROGRAPH 1
41 |T85-00010006 AT ACCELERRATOR BAR SEAT | 1
4 |185-00010200 WA A% ACCELERRATOR BAR ASSY | 1
43 {T85-00010007 N B BUSH, SMALL SHAFT 1




185(175) EfFM

PAGE 13 OF 36

FHHAR:  |BHES
PARTS NAME:  [CONTROL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SRS |THEE B4R (R EEARER %8 i
44 |6B/T5783-M8x30 [N AHEA M8x30 BOLT M8x30 )
45 |6B/T93-8 HiH4E 8 SPRING-WASHER § )
46 |6B/T97.1-8 TH4E 8 WASHER 8 3
47 |185-00010003 RS JE BRACKET, SHIFT ROD 1
48 |T20-03000006 TROREE PLUNGER, SHIFT CAM 1
49 {T20-03000008 HEREA SPRING A, PLUNGER 1
50 |T20-03000009 HERED SPRING B, PLUNGER 1
U {T20-03000007 HEEE NUT, PLUNGER 1
52 |185-00010002 THHE BUSH, SHIFT GEAR 1
53 |185-00010100 A EAT AL CONECTING LEVER ASST, SHIFT GEAR| 1 L
T85-00010100X RS E AT (B K) COSNECTING LEVER ASSY (), SHIFT GEAR X
54 |T85-00010001 S e RUBBER (4P 1
55 |T85-00000010 AR ERE ORIENTED BUSH !
56 |185-00010300 RS E A AAB CONNECTING LEVER ASSY B, SHIFT GEAR| 1
T85-00010300X  |EAYFEAFZLEBGEK ) |COWRCTING LBVER ASSY B(N), SHIFT GEAR FOR BM-D
ST |T85-05000036 o B PIN ROLL, ARRESTER 1




PAGE 14 OF 56

ATRERE & BHRS ]

LOWER CASING & DRIVE I

185(175) HpkF+ it

AL

PARTS NAME:




T85(175) FrFit PAGE 15 OF 56
RUMAR | KTEERK L BAZ4
PARTS NAME: LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION q RENARKS
5B |EHES AR (B0 EHAR X %8 &t
I |6B/T5782-M8x50 R x50 BOLT M8x50 2
2 |T40-04000012 ARFEER PLATE, WATER PUMP 4
3 |6B/T5782-M8x70 KAER 870 BOLT M8x70 2
4 |T85-04000401 UET N SHELL , WATER PUMP 1
5 |T85-04000402 KEAR INNER SHELL, VATER PUMP 1
6 [185-04000300 AR & INPELLER, WATER PUMP 1
T |F25-04000007 A Ddx10 DOVEL PIN ddx10 2
8§ |185-04000017 Vel UPPER GASKET, OUTER PLATE 1
9 |T85-04000016 SMERR OUTER PLATE 1
10 [185-04000015 PR E S8 LOVER GASKET, OUTER PLATE | 1
11 {185-04000200 KR4 WATER PUMP BASE ASSY 1
12 [185-04000201 KR BASE, WATER PUMP 1
13 |T85-04000204 KEEOH E46. 7x3. 1 0~ RING, VATER PUNP BASE 1
14 |T85-04000202 AR 25x40x6 0IL SEAL 25x40x6 4
15 |T85-04000203 kel CIRCLIP, 0IL SEAL 1
16 [185-04000014 KEEFH GASKET, WATER PUNP BASE 1
17 [785-04010000 Basad DRIVE SHAFT ASSY 1 L
T85-04010000X R A X DRIVE SHAFT ASSY (X) 1 X
18 |185-04000018 oh3h [ SEMICIRCULAR KEY 1
19 [L4d649 HI-CAP KOVO | BstME4£RTHA ROLLER BEARING !
200 |T85-04000003-1 TABERE (G00ZR)  [SHM(t: 0. 10m)
T85-04000003-2 BABARA (101228 |SHIM(t: 0. 120m)
185-04000003-3 BapbsaR k(0. 158 %) [ SHIM(t: 0. 15mn)
T85-04000003-4 Btk (0. 182 %) [ SHIM(t: 0. 18mn)
185-04000003-5 BB i (603020 | SHIM(t: 0. 30mn)
185040000036 BApsAR K (t:0.402%) [ SHIM(t: 0. 40mm)
T85-04000003-7 BABERE (1:0.50Z%) | SHM(t: 0. 50m)
21 |T85-04000002 KEEEE BUSHING , NYLON I
22 |NSK 1620 R A QUILL BEARING 1
23 |6B/T5783-Mex16 A Moxl6 BOLT M6x16 )
24 |6B/197.1-6 TAES WASHER 6 )
255 |185-04000011 ARS8 i 319x19x5 0IL SEAL 9x19x5, CAM SHAFT | 1
26 |185-04000009 RHORER PLATE, CAM SHAFT 1
17 |7AS0 F404 31-50 ZHROAE49. 4x3.1 0-RING 49. 4x13.1 1
28 |B/T896-8 Fo#E 8 CIRCLIP 8 1
29 |T85-04000008 EY Lt CANSHAFT 1
300 |F4-03000023 EHAEE PLUG, HOLE 01L 1
3 [F4-03000024 AL GASKET )
3 |6B/7889. 145 EARGENAYEEAG  {LOCKING NUT M5 1
33 | T85-04000023 #A0B WATER INLET B 1
34 |F25-04000031 JiGiE & PLUG, 0L RELEASE 1
35 [185-04000001 KTRERE LOVER CASING 1
36 |T85-04000006 MR EE NUT, PINION 1




T85(175) FrFit PAGE 16 OF 56
FHEAN | ATEERK L BHE4 ]
PARTS NAME: | LOWER CASING & DRIVE I
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
5BEH  |EHES EEAH(HX) AR E) g &
37 (18504000005 M PINION 1
38 [T85-04000022 koA WATER INLET A 1
39 [GB/T820-M5x45 T 5 3k 31 LB ATMSx4S SCREW M5x45 1
40 |T85-04000007 S YEuL s CAM, SHIFT 1
41 [185-04000004-1 EREBERE (=0, 102%) | SHIM(t: 0. 10mm)
T85-04000004-2 ERERER F (T=0.12Z%)  [SHIN(t: 0. 12am)
185-04000004-3 FREBERE (=0, 1524) wma01mm
T85-04000004-4 FRAERER K (1=0.182%) [ SHIM(t: 0. 18mm)
185-04000004-5 ERERERF (T=0.302%) [ SHIN(t: 0. 30m)
185040000046 ERGHARE (T=0.402K) | SHIM(t: 0. 40mm)
185-04000004-7 ERERER F (1=0.50X)  [SHIM(t: 0. 50mm)
42 [KOTO 26882-N H4 R T8 ROLLER BEARING 1
43 (185-04000100 EREH A% FORWARD GEAR ASSY 1
44 [T85-04000507 FHEE PLUNGER, SHIFT 1
45 [185-04000506 BARAY SPACER, CLUTCH 1
46 [185-04000502 BARWE SPRING, CLUTCH 1
47 |T85-04000503 NEELE CLUTCH, DOG 1
48 |T85-04000504 BABY PIN, CLUTCH 1
49 [185-04000505 BARLR RING, CLUTCH 1
50 |T85-04000501 Bk SHAFT, PROPELLER 1
51 [T85-04000500 Y o PROPELLER SHAFT ASSY 1
57 [185-04000605 R GEAR, REVERSE 1
53 |185-04000606-1 BRI K (1=0.102%) | SHIM (t: 0. 10mm)
T85-04000606-2 BREBIER Fr (1=0. NZX) MGOlmm
T85-04000606-3 BRHERER K (1=0. 15Z%) | SHIM(t: 0. 15m)
T85-04000606-4 R B (1=0. 18Z%) [ SHIM(t: 0. 18nm)
185-04000606-5 BRI (1=0.3025%) | SHIM(t: 0. 30m)
T85-04000606-6 (R IER B (1=0.40Z%) [ SHIM(t: 0. 40mm)
185-04000606-7 BIRERIER F (1=0.502%) [ SHIM(t: 0. 50mm)
54 (185-04000604 (R 4 SPACER, REVERSE GEAR 1
55 [NTN 6207 15 (-3 KA BALL BEARING 1
56 |T85-04000600 KTEERKZA L COVER ASSY, LOWER CASING 1
57 |185-04000603 YAV 0-RING, COVER 1
5§ |T85-04000601 KTEEEKE COVER, LOVER CASING 1
59 |NTN HK 2526NS e B QUILL BEARING 1
60 [T85-04000027 FE ik PIECE, ORIENTATION 1
61 (T85-04000020 G4 WASHER, LOCKED 1
61 [185-04000021 EEER CROWN NUT 1
63 |T85-04000000L KTREAHED LOVER CASING ASSY (L) 1
T85-04000000X KTREAHED LOVER CASING ASSY (¥) 1




T85(T75) Z4 F it PAGE 17 OF 56

Rifpat | ATRERAK t H344% 1
PARTS NAME: | LOVER CASING & DRIVE I




185 (175) 4 4t

PAGE 18 OF 36

FUMLM: | ATRERK & BoZ4 1
PARTS NAME: | LOWER CASING & DRIVE TI
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
EEE |[BHEE EEAR () R4 X %8 &

I {T40-02010003 KERELE NYLON WASHER, WATER PIPE 1
) (185020100041 #AKE L) WATER PIPE (L) 1

185-02010004 #AKE () WATER PIPE (1) 1
3 |T40-02010005 KEEHE SEAL, VATER PIPE 1
4 [785-02000002 KERHE ORIENTED BUSHING, WATER PIPE | 1
S (GB/T84S-ST4. 2x14 |+ Ak G oAT STA. 2xld [SCREV ST4. 2x14 )
6 |T85-04000405 KETRRE LOVER BUSHING, VATER PIPE 1
T |185-04000404 KETHE SEAL, VATER PIPE !
g [T85-00000012 4% 4 M10x1. 2545 BOLT M10x1. 25x45 1
9 |T85-04000013 A WATER BNVELOP 1
10 |T40-04000013 KE PLATE, WATER ENVELOP 1
11 [F15-00000006 44 ¢ 6x1) DOVEL PIN ¢ 6x12 )
12 [6B/T97.1-10 THE 10 WASHER 10 4
13 |GB/TST8S-MI0KL. 25x40 | 484 M10x1, 25x40 BOLT M10x1. 25x40 4
14 |GB/T5783-M8x60 NAER M8x60 BOLT M8x60 |
15 [GB/197.1-8 T4H 8 VASHER 8 1
16 |T85-00000011 KTH#R ANODE, LOVER CASING 1
17 [785-04000024 Witk SPACER, PROPELLER |
18 [185-04020000 Wi R A 1 PROPELLER ASSY 1
19 |185-04000025 oy 4 or 3] BUSH A, PROPELLER |
20 {185-04000026 ¥t ED BUSH B, PROPELLER |
2| T40-04000021 FlEXaEE NUT |
22 |GB/T91-4x25 Fo# ¢4xls COTTER PIN ¢ 4x25 |




PAGE 19 OF 56

185(175) KUFH

—_
=
(=)
| Sl
o]
—
oL
—

ImnV

\AI\%M

R 5

)=

R =]

A/W

0| =

| "7
| Sl

\WUR

B | =

D)
My
)

4
z

\
1
)
- . f
. w,m)w/w IN\»W
N




T85(175) ZFM

PAGE 20 OF 36

FHEAR: | wEZ4% ]
PARTS NAME: | ELECTRICAL SYSTEM 1
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
L |F25-05000026 TS NUT FLYWHEEL 1
2 |F25-05000025 ThES4E VASHER, FLYVHEEL NOUT |
3 [185-05000400 i FLYVHEEL 1
4 |185-05060013 BXBTE INDICATOR, IGNITION |
5 |6B/197.1-6 T4 WASHER 6 7
6 |oB/T3783-M6x10 7 fEMex10 BOLT Méx10 |
T (cB/T5783-M6x30 7~ A RNEx30 BOLT M6x30 3
§ [HT3.5x120 R4 T3, 5x120 CLANP ]
9 |185-05000100 LA MAGNETO ASSY |
10 {T85-05040000 MEAEEAH PULSER COIL BASE ASSY 1
11 |6B/T818-M5x12 TFEELEAT M5x12 SCREW M5x12 6
12 |6B/193-5 WHAE S SPRING-WASHER § 6
13 |185-05040002 MR L BERA PRESSURE PLATE A, PULSER COIL| 2
14 [185-05040100 MEL B PULSER COIL ASSY )
15 [185-05040003 FEER PRESSURE PLATE, LEAD 1
16 {185-05040001 BELEE BASE, PULSER C01L 1
17 [120-06040007 EFE L LINKAGE JOINT 1
18 [185-05040004 % 5 EEHRB PRESSURE PLATE B, PULSER COIL| 1
19 |6B/T818-M6x12 T F A LA ATM6x1 SCREV M6x12 3
20 [185-05000021 KL EE R FIXED BROAD, PULSER COIL 3
20 [185-05040005 xR LEEHE GASKET PULSER COLL BASE 1
22 |T40-05000018 THh+E% SEMICIRCULAR KEY 1
23 |185-05000039 Rz PULLEY, STARTER 1
M4 |6B/193-8 BHAE 8 SPRING-WASHER 8 3 FOR Bif-D
25 |6B/T5783-M8x16 A SR NBx16 BOLT 8x16 3




PAGE 21 OF 56

185(175) MM

=
=
(=)
| Sl
o]
—
oL
—
= =
R =
(=1
R =
| =
R =]
lﬂ/AMuﬂ
| =
| s
| Sl
\WUR
B | A

| /=
fara i \../..M\ =l

/
Lo/ IEY m .
> 2

w5222 /\ = B HHHW ——em

A\Wwwﬂu\ RO AN AT

T RGN N ,A«) { //,W /\wl\p —
! /.f\ \Twn\uM A _:\rd///./ :; umw J o

/ o\

€3 \

" o 0 0,

A~

29




185(175) Hk it

PAGE 22 (OF 36

s h | wazgl
PARTS NAME: | ELECTRICAL SYSTEM II
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L B4R (R ARG %8 i
I |cB/7818-M6x16 T A LB Mox16 SCREW M6x16 )
2 |6B/197.1-6 T4E 6 WASHER 6 13
3 |185-05030005 Be Bz COVER, RELAY 1
4 |6B/15783-M6x25 AR N6x2S BOLT 6x25 )
S |F25-05170200W HRERL 2D JACKET, CONNECT LINE 5
6 |cB/T5783-M6x16 AR Mox16 BOLT M6x16 |
T |185-05030600 i BB EH A FIXED PLATE ASS'Y, RELAY |
8 |F15-07150301W B EFE JACKET, RELAY 1
9 |F15-07150300W RABBE JUMP-START RELAY 1
10 |185-05030200 ahe B4 RELAY ASS'Y 1
1T [185-05030002 e BEHE (1) CONNECT LINE (RED) , RELAY 2
12 |F25-05170201W HRERLPRA TACKET 4 )
13 |F25-05170101W HHEEL TR TACKET |
14 |185-05000022 BHERS CONNECT LINE, DYNANO !
15 |cB/T5783-M6X30 A AER Mox30 BOLT M6x30 3
16 |6B/T96-6 A4H 6 BIG WASHER 6 3
17 |185-05000020 EXARRER DAMPER, [GNITION 6
18 |6B/T5783-M6X20 A N6x20 BOLT M6x20 )
19 |85-05030300 EREAY RECTIFIER 4SS’V 1
20 |6B/T818-M6X40 A LT Noxd0 SCREV M6x40 )
2 (6B/193-6 EHAES SPRING WASHER 6 )
20 [185-05030100 KBS (.D.T UNIT ASS'Y 1
23 |785-035000019 hp s PIPE 3
M4 {185-05030500 BRAA% HIGH PRESSURE ASS'Y 3
25 |185-05000023 HRERS CONNECT LINE, ELECTRICAL SOURCE | 1
26 |185-03000006 X4 F CLIP, IGNITION |
2T |185-03000005 il u (LIP, SQUARENESS 1
28 |6B/T5783-M6x12 AR Mox12 BOLT Méx12 1
29 |185-05030400 EXEE TGNITION WIRE 1
30 |85-05050007 #h4 WIRE, EARTH LEAD |
31 {T40-05000100 BEBAH THERMO WITCH ASS'Y 1
3 [185-05000012 BEBER BOARD, THERMO WITCH 1
33 |185-05030001 X% SUPPORT, IGNITION 1
34 [F25-05090100W W BA s FUSE ASSY 1
35 |185-05000200 Rl START-UP MOTOR 1
36 [68/197.1-8 THES VASHER 8 3
37 |GB/T5783-M8x30 AR M8x30 BOLT M8x30 3
3 [185-05030003 S g% () CONNECT LINE (BROWN), RELAY | 1
39 [185-05030004 BEEENTY () WIRE, EARTH LEAD 1
40 |185-05030800 EXEE IGNITION WIRE 1 FOR BI-D




185 (175) Z 45 F fit

PAGE 23 (OF 36

TAAH: | HBUEE
PARTS NAME: | CRANKSHAFT & PISTON




185 (175) E4: Mt

PAGE 24 (OF 36

UL | BhbEE
PARTS NAME: | CRANKSHAFT & PISTON
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X EEARER %8 i
1 |T185-05020000 T EEAL CRANKSHART CONNECTING ROD PISTON 4SSV | 1
) |185-05020004 ORI [B47. 5x2. 65 0-RING 47. 5x2. 65 |
3 |185-05020003 W4 E A 36xd6x6 0IL SEAL 36x46x6 |
4 [36NQ5238 S5 1x38x38 BEARING 52x38x38 1
s [185-05020101 i B CRANKSHAFT 1
6 [185-05020001 NER A SEPARATE BEARING )
7 |185-05020300 EFAH% CONNECTING ROD ASSY 3
8 [185-05020002 AERHE SEPARATE BEARING 3
9 |185-05020007 EESR WASHER, PISTON 6
10 |T40-05020008 B L4 @1, 5x00. 8 NEEDLE ROLLER 2. 5x920.8 | 84
11 |T40-05020006 EEHSLHE CIRCLIP, PISTON PIN 6
12 [185-05020104 EEY PIN, PISTON 3
13 |185-05020201 EE PISTON 3
14 |185-05020202 EERAY PISTON RING ASSY 3
15 |185-05020102 FlREA QUILL BEARING 1
16 |6B/T894.2-3) B3 2 300 SPRING CIRCLIP 32B 1
17 |185-05020400 Ep N CASING ASSY, 0IL SEAL |
18 |185-05020403 BT 300477 0IL SEAL 30x47x7 |
19 |T85-0502040 AT RS 20032x5 0IL SEAL 20x32x5 1
20 [JASO F404 24-063 0B E63x2. 4 0-RING 63x2. 4 1
0 |185-05020401 AR CASING, 0IL SEAL |
2 |68/197.1-6 T4E ¢ WASHER 6 3
23 |6B/T3783-M6x20 AR N6x20 BOLT M6x20 3
24 [185-05020005 WHEREHE SEAL, CASING 1




PAGE 25 OF 56

185 (175) R4 F 4t

==}
o]
S
Jsrrsd
=
=5 =
==
= |
= | 2
b | =
=
B
—_
\ﬁp DA“
B | =

—

N X
NI~
a5 =5 7




185 (175) R4 F 1t

PAGE 26 OF 56

TR [wag
PARTS NAME: | CRANKCASE
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
B | R4S EHAK () AT ) 48 &
I |185-05010000 MEMEA % CRANKCASE ASSY 1
1 |185-05010201 ill3 CRANKCASE 1
3 |F25-00000014 4 08x1) DOVEL PIN ®8x12 )
4 |T85-05010101 ik CYLINDER CASE 1
5 |6B/T97.1-6 THE 6 WASHER 6 34
6 |F8-05000022 NAER Mox2S BOLT M6x25 12
T |GB/T97.1-10 T8 10 WASHER 10 8
8 |T40-05000030 AR ML0KL. 25555 BOLT ML0x1. 25x55 6
9 |T85-05020010 E#HeD ©3x07x470 0IL PIPE D ®3x®7x470 1
10 |T15-04000013 HE£E C CLIP SPRING C,0IL PIPE 8
11 |785-05010300 ER: OIL NIPPLE ASSY 3
12 |T40-05000202 B GAS NIPPLE A 4
13 |GB/T818-M6x65 T L AT Moxo6S BOLT Mbx65 1
14 |6B/T6170-M6 NAEE M6 NUT M6 1
15 |185-05010008 NAER M10x1. 25 NUT M10x1. 25 )
16 |T85-05010003 B4 03xdTxl05 0IL PIPE A O 3x®Tx105 1
17 {185-05010004 E#eB ©3xd7x185 0IL PIPE B O 3x®7x185 1
18 |T15-04130103 Mgz CAP, NUT 1
19 |T85-05010001 TLERA ML0x1. 25x55 SCREW STUD M10x1. 25x55 )
20 |T85-05010006 i 4 DOWEL PIN, CRANKCASE 3
20 {185-05010005 E#e( 03x07x210 0IL PIPE C ®3x®7x210 |
20 {T85-05010400 B4 4B GAS NIPPLE ASSY B 1
23 |185-05010007 kR ANODE, CYLINDER CASE )
24 |6B/T819. 2-Méx15 TR L AT MdxlS BOLT Mdx15 )
25 |185-05000017 RAfEEY HANGING HOOK, ENGINE 1
26 [cB/197.1-8 T45 8 WASHER 8 34
21 |GB/T3783-M8x20 AAER N8x20 BOLT M8x20 )
28 |T85-05000001 LR Y GASKET, CYLINDER HEAD |
29 |185-05000002 AhE CYLINDER COVER 1
30 [F15-04000002 Mg E PLUG, DRAIN 0IL 1
31 |185-05000003 b A4 GASKET 1
30 {T15-04000031 HURE M8x60 BOLT M8x60 14
33 {185-05000005 R LB HH GASKET, CYLINDER COVER 1
34 {185-05000006 Ehpe OUTER COVER, CYLINDER 1
35 |BPR7HS Kz SPARK PLUG 3
36 [T85-05000007 EAREHE SEAL, PRESSURE VALVE 1
37 {185-05000008 EHES CORE, PRESSURE VALVE 1
38 |185-05000009 e SPRING, PRESSURE VALVE 1
39 {T15-04000010 L THERMOSTAT 1
40 |785-05000010 ECEDERE GASKET, THERMOSTAT 1
41 |185-05000011 TEEE COVER, THERMOSTAT 1
42 |GB/T3783-M6x35 AR Nox3s BOLT M6x35 4
43 |785-05000013 FANEE HE GASKET, INNER COVER 1




185 (175) E 4 F it PAGE 27 OF 56
THkL |k
PARTS NAME: | CRANKCASE
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEH | RS FELH(EX) LR EX HE b3
44 |185-05000014 BEHE INNER COVER, EXHAUST 1
45 |T85-035000015 HAUEEHE GASKET, OUTER COVER 1
46 |T85-05000016 BEME OUTER COVER, EXHAUST 1
47 |GB/T3783-M8x40 NAER M8xd0 BOLT M8x40 18
48 [F4-04000030 HEEE B CLIP SPRING B,0IL PIPE 2
49 |T85-03000002 KE DSxD9x245 VATER PIPE 1
50 {185-05000037 KBS HANGING HOOK B ASSY,ENGINE | 1 FOR BM-D
51 |185-01030006 BEEFA CLAMP "A" 1
52 |GB/T5783-M6x25 N M5 BOLT M6x25 18




185 (175) E4: 31t

PAGE 28 OF 36

F g LS kY
PARTS NAME: | FUEL SYSTEM




185 (175) E4: 3t

PAGE 29 OF 36

Fakak: |Bbka
PARTS NAME: [FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
SHEE | 2HRE EHAH(HX) AR ED % i
I [F4-05000200 kD iR FUEL CONNECTOR ASSY 1
2 |6B/T5783-M6x20 AR M6x20 BOLT, HEXAGON M6x20 1
3 |6B/197. 1-6 THE 6 WASHER 6 3
4 |6B/T6170-M6 NEER M6 NUT M6 1
5 |F4-04000030 HEXE B SPRING , FUEL PIPE '"B" 14
6 |185-05000024 WA 95x910x190 FUEL PIPE 4 95x@10x190 1
7 |T85-05000300 AR 1 FILTER CUP ASSY 1
8 |185-05000301 BT CUP, FILTER 1
9 |GB/T3452. 1-630. 5x1. 8 [jE AR HE 932, 5x1.8 SEAL, FILTER CUP 1
10 |T85-05000302 B FLOATER 1
11 |F15-07080001 A ELEMENT, FILTER 1
12 |cB/T6170-48 NEER M8 NUT Mg !
13 |T15-04000023 Ewp L BRACKET, FILTER 1
14 |6B/T93-6 BHALE 6 SPRING-WASHER 6 1
15 |cB/T5783-M6x14 FNAER Mox14 BOLT M6x14 1
16 |185-05000025 WiEEB 85x810x205 FUEL PIPE B ¢5x@10x205 1
17 |6B/75783-M6x40 AR Noxd0 BOLT M6 x40 )
18 |T40-05080000 WmR A% FUEL PUMP ASSY 1
19 14005000024 M R 5t GASKET, FUEL PUMP |
20 |185-05000026 Wi 85x810x260 FUEL PIPE C #5x¢10x260 1
20 |185-05000027 gD FUEL PIPE D )
20 |F15-05000011 -# THREE-WAY 2
23 |185-05000028 W% 05x610x30 FUEL PIPE 65x10x30 )
24 |T40-05080001 WHET £ LOVER COVER, FUEL PUMP 1
25 |T40-05080003 ymgTﬁ%g DIAPHRAGM, LOVER COVER 1
26 |140-05080002 WHAT £ 5 44 AIRPROOF MAT, LOVER COVER )
27 |F4-04090005 Bkl UNILATERAL PLATE 1
28 |F4-04090011 IR B AT M3xS SCREW, VALVE M3xS )
29 |6B/T6170-)3 AR NUT M3 )
30 |T40-05080004 Wik 7 FUEL PUMP SHELL 1
31 |T40-05080005 W& b 25 74 ATRPROOF MAT, UPPER COVER 1
30 |T40-05080006 WL LRE DIAPHRACM, UPPER COVER |
33 |T40-05080007 MR L2 UPPER COVER, FUEL PUMP 1
3 [6B/193-5 BULE S SPRING-WASHER 3
35 |6B/T818-M5x30 +F i LT k30 SCREW M5x30 3




PAGE 30 OF 36

% =
=
—
+ 172
w| &
= I I
:7\ /M
N =
—
| =
—
| S
S—
g I =
oo | Y| =
= xu| =
/q«”m
»WU.R
\ -
%A?Dl

\\\\/\\\/ A A

LN
ARV ARY

Q\WNK oy
=

27 425 N
= N o)l o)) m))
D) )\ )2

A




185 (175) E4r F 1t

PAGE 31 OF 36

FUHLH:  (HEES
PARTS NAME: | INTAKE SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SBEH IS FHLH(FX) FHELR(EX HE F3id
1 |B/T818-N6x16 + 14 AT Mol SCREW M6x16 )
) |6B/T861. 1-6 NS ERE 6 LOCKED WASHER 6 )
3 [185-05060009 #AHEEE COVER, INTAKE STLENCER 1
4 |T85-05060008 HAHEBEHE SEAL, INTAKE SILENCER 1
5 |185-05060007 HEHTERN FILTER MESH, INTAKE SILENCER | 3
6 |6B/T5783-6x20 AR Mox20 BOLT M6x20 6
7 |6B/197.1-6 THE 6 WASHER 6 8
g [185-05060006 HAHEEE SEAT, INTAKE SILENCER |
9 |T85-05060005 HAH T BEHE GASKET, INTAKE SILENCER 1
10 |185-03000200 EARES HANDLE, AR CHOKE |
11 [F15-05010001 BRT%E2 ORIENTED BUSH, AIR CHOKE 1
12 |F15-07000016 T B AL TIE-IN, CONNECTING ROD 1
13 |6B/T5783-M6x30 A N6x30 BOLT Méx30 12
14 [6B/193-6 WHAE ¢ SPRING-WASHER 6 14
15 [185-05060002 AR B A GASKET, INTAKE VALVE SEAT 2
16 |T85-05060003 HE R EAR PLATE, INTAKE VALVE SEAT 1
17 {185-05060100 A A TALVE SEAT ASSY, INTAKE 3
18 [6B/T93-5 BHAE S SPRING-WASHER 5 6
19 |6B/T818-M5x20 7 A LA MSx20 SCREW M5x20 6
20 |T85-05160236 ez 0-RING, TRON 1
20 |185-05060500 Rk A TRON CORE ASSY ! O B
20 |GB/T818-Mbx14 T F A LT Mox14 SCREN M6x14 )
23 [185-05060400 ol kA 0 ELECTROMAGNETIC MAGNET ASSY !




PAGE 32 OF 36

185 (175) R+t

—_—
()
56)
-
®w| =
=
2|y
%R
=
~
e
P/AM“A
NmN
2
—_
\EU«M
B | =




185 (175) & At PAGE 33 OF 56
g%ﬁ#/‘é %"' W'JC ‘/ﬁi%%mﬁz
PARTS NAME: | CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BEEH | EH5S AR (0 AR ER % it
1 |T85-05160200 B SR CARBURETOR ASSY 1
) |6B/T818-M5x10 24 2 AT MSx10 SCREW M5x10 7
3 |6B/193-5 WHAE S SPRING-WASHER § 7
4 |185-05160204 Bl PLATE 3
5 |T85-05060001 HEYE INTAKE MANTFOLD 1
6 [185-05060029 iERbed SCREW STUD 6
7 [185-05060004 o 2 5 A4 GASKET, CARBURETOR 3
8 |T85-05160202 Wk A RUBBER WASHER A 6
9 |185-05160201 (B:E LN CARBURETOR BODY 3
10 |785-05160212 EREELE NYLON WASHER, SWING BAR 6
11 |T85-05160213 B4R WASHER, SWING BAR 6
12 |6B/T6170-M6 X a6 NUT M6 6
13 [cB/193-6 BEAE o6 SPRING-WASHER 6 6
14 |T85-05160219 4R NEEDLE VALVE 3
15 |T85-05160220 HREE SPRING, NEEDLE VALVE 3
16 |T85-05160224 ERE JET, AIR ADJUSTING 3
17 |185-05160225 T RUBBER CAP 3
18 |185-05160223 I%E MIAN NOZZLE 3
19 |185-05160222 TEL MIAN JET 3
20 |T85-05160218 2T FLOAT 3
20 [785-05160221 i PIN, FLOAT 3
20 |6B/T818-M4x8 A AT Wik SCREW M4x8 3
23 |185-05160217 WS A SEAL, 0IL (UP 3
24 |785-05160226 AR 0IL (0P 3
25 |6B/193-4 BHAE 4 SPRING-WASHER 4 12
26 |6B/T818-M4x14 TEREE LA Waxld SCREW Mdx14 12
27 |185-05160228 HlEE 4R GASKET, DRAIN SCREW 3
28 |185-05160227 b DRAIN SCREV 3
29 |185-05160207 i [T AL ACCELERATOR BAR "A" ASSY )
30 |GB/T818-M3x6 + 45 AT M3x6 BOLT M3x6 12
30 |185-03160211 i [T APRON, ACCELERATOR 3
3 [185-05160205 RRBA SCREW, ATR ADJUSTING 3
33 |T85-05160206 RiEEiEE SPRING, AIR ADJUSTING }
34 |785-05160203 e RUBBER WASHER B 3
35 |6B/1879. 2-2x10 RREERERAAS 10 [PIN 2110 6
36 |185-05160210 1B E SPRING, SWING LINK 3
37 |185-05160216 BRI T4 A APRON 4, AIR CHOKE 1
38 |185-05160214 LR T AT AL SWING LINK "A” ASSY, AIR CHOKE | 1
39 |185-03160215 BRTHE SPRING, AIR CHOKE 3
40 |T85-05160234 LR T A CONNECTING ROD, AIR CHOKE )
41 |F15-07000016 T B AL TIE-IN, CONNECTING ROD 4
42 |T85-05160231 b B EA CONNECTING ROD, CARBURETOR | 1
43 |T85-05160230 i [TEATBAL ACCELERATOR BAR "B" ASSY 1




185 (175) & At PAGE 34 OF 56
3%5{% f’" ﬁﬁ/ﬁi%&mﬁz
PARTS NAME:  [CARBURETOR ASSY
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEH | SRS E4R (X R4 X %E it
44 |T85-0516023 ik AT BOLT 1
45 |185-05160233 g SPRITG, THORTTEL 1
46 |T85-05160242 BRTEMK B APRON B, AIR CHOKE )
47 |785-05160235 HRITEFBAL SWING LINK “B" ASSY, AIR CHORE | 1
48 |6B/T96-S K#E 5 BIG-WASHER 1
49 |185-05160238 BRI TEE ROCKER, AR CHOKE 1
S0 |185-05160241 B4R WASHER, ROCKER 1
S1 - |185-05160240 WHEE SPRING, STEEL BALL 1
5 |T85-05160239 Rk STEEL BALL, ROCKER 1
53 |T85-05160237 LT AFCAL SHING LINK "C” ASSY, AIR CHOKE | 1
54 [185-05160245 i CARBURETOR C 1
55 |185-05160244 (8:E3 CARBURETOR B 1
56 |185-05160243 A CARBURETOR 4 1




PAGE 35 OF 36

il

-

185 (T75)

—
T
w2
-
(]
=}
—
—
e
5 [
=
= =
L =
-
| =
nmllq )
=
\mp mn
L =

FE-T/BE-D

B-D/BW-D/FV-T




185 (175) 4t

PAGE 36 OF 36

kst |HEas
PARTS NAME: | TOP COWLING ASSY
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G AR (R AR D) %8 i

I |185-07000000-E MEA TOP COWLING ASSY 1 FOR FE-T/BE-D
2 |185-07000002 ] COVER, TOP COWLING 1

3 |85-09000001 RERE (%) MARK (RIGHT), TOP COWLING 1

4 [185-07000001 e TOP COWLING 1

5 |185-09000003 TERE ) MARK (FRONT), TOP COWLING 1

6 |F25-06000006 RS via FLAT BOLT 6

7 (185-07000003 VELE 18 RUBBER SEAL, TOP COVLING |

§  [GB/T97.1-6 T4E WASHER 6 12

9 |6B/193-6 BULE 6 SPRING-WASHER 6 12

10 |6B/T6170-M6 AR M6 NUT Mo 6

11 {185-07000007 BE XM DAVPER 3

12 |85-07000004 A POTHOOK SEAT (FRONT) 1

13 {185-07000006 B4 POTHOOK )

14 |GB/T5783-M6x18 ~AER Nox18 BOLT M6x18 6

15 [185-07000005 FRYE POTHOOK SEAT (BACK) 1

16 |185-09000002 TERW (F) MARK (LEFT), TOP COWLING 1

17 |T85-08000004 TERE (B) MARK (BACK), TOP COWLING 1

18 [185-07000010 wRyE JACKET, RUBBER 1

19 [185-07000008 E] TOP COVLING | B-D
20 {185-07000009 MEZ COVER, TOP COVLING 1 ot [;“
20 {185-07000000-M vl TOP COWLING ASSY 1




PAGE 37 OF 36

185 (175) 4 Tt

A4

B (F&)

STARTER (MANUAL CONTROL)

PARTS NAME:

49




185 (175) 4 F 1t

PAGE 38 OF 36

R4 |EHE (F8)
PARTS NAME: |STARTER OIANUAL CONTROL)
SN PART NO. DESCRIPTION DESCRIPTION TY REMARKS
e 4R (B R4 (X %8 i
L {185-05070000 o Bt STARTER ASSY 1
) (F4-0413010 RBHFHE COVER, HANDLE 1
30 |185-05070023 Fh% (05, 5x. 4%) START LINE 1
4 |F25-05160501 EES ] HANDLE, STARTER 1
5 |F25-05160021 FHRER DAMPER, HANDLE 1
6 |T85-05070005 KHEHE SEAL, FROTHY RUBBER 1
T |185-05070004 FHE GUIDE, STARTER 1
8 |6B/T6170-M6 NARE N6 NUT M6 )
9 |6B/T97.1-6 T4HEo WASHER 6 9
10 |6B/193-6 BEAEo SPRING WASHER 6 7
11 |6B/T5783-M6x20 A Mox20 BOLT M6x20 )
12 |T85-05070003 B BERE CONNECT PIECE, STARTER 1
13 [6B/T5783-M6x30 AR N6x30 BOLT M6x30 4
14 |6B/T96-6 A#REo BIG WASHER 6 )
15 {T40-05000029 EXBHER WASHER, DAMPING 4
16 |T40-05000028 AXBAE TUBE, DAMPING 4
17 |185-05070008 FiEAT BOLT, PAVL 1
18 |185-05070006 W&+ PAWL, ARRESTER |
19 |185-05070007 e WRING SPRING, ARRESTER 1
20 |185-05070010 W% TENSE SPRING, ARRESTER 1
21 |185-05070009 WA BRK SLIP PLATE, ARRESTER 1
20 |T85-05070001 EEYN CASE, STARTER 1
23 {185-05070002 B B PIN, STARTER 5
24 |T40-05110002 EE BLOCK, STARTER 1
25 |T40-05110003 RRAE TUBE, BLOCK 1
26 |0B/T5783-M6x25 A AR N6x2S BOLT M6x25 3
27 |185-05070011 Wk ANTIFRICTION WASHER )
28 |185-05070012 W E SPRING, VOLUTE 1
29 |185-05070014 Rk WHEEL, START-UP 1
30 |185-05070016 B VASHER, PAVL 1
31 |T85-05070015 RS £k DRIVEN PAVL ASSY 1
3 |185-05070013 R BiE BUSH, STARTER 1
33 [185-05070017 BB R LIMITED PLATE, START WHEEL | 1
34 |185-05070018 RALH F% SPRING, LIMITED PLATE 1
35 {T85-05070020 % ik | TENSE SPRING, PLATE 1
36 |185-05070019 ER#% SPRING, PLATE 1
37 |185-05070021 ER PLATE 1
38 |185-05070022 ER#k GASKET, PLATE 1
39 |GB/T5783-M6x16 AR Nx16 BOLT Méx16 1
40 |6B/TS783-H8x35 A ER M8x3S BOLT M8x35 3
4 |6B/196-8 K4S BIG WASHER § 3
42 |T40-05000027 EEY L DAMPING WASHER, STARTER 6
13 |136-04050006 FEES L TUBE, STARTER 3




185 (175) 4 Tt

PAGE 39 OF 36

FHHAR: |EHE (F8)
PARTS NAME:  |STARTER (MANUAL CONTROL)
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
e AR () R4 (X %8 it
44 |GB/TS783-M6x35 A N6x3S BOLT M6x35 |
45 |185-05000033 R BELR RIGHT BRACKET, STARTER 1
46 |B/191-61. 6x12 Froéel. 6x12 COTTER PIN ¢1. 6x12 |
47 |T85-05000040 W BNEAE WASHER, ARRESTER TIGHTWIRE | 1
48 |6B/T5783-M6x12 ~ A Mox1) BOLT M6x12 1
49 |785-05070100 Ha BaEAfk ARRESTER TIGHTWIRE ASSY 1
50 |T85-05000034 ERBELR LEFT BRACKET, STARTER 1
1 (6B/197.1-8 T4HES VASHER § |
52 |6B/T5783-M8x40 AR N8xd0 BOLT M8 x40 |
53 (6B/T5783-Mx12 AR N6x1) BOLT M6x12 |
54 |T85-05000035 WA BNEERE FIXED BRACKET, ARRESTER TIGHTWIRE | 1
55 |GB/T5783-M8x12 N AR Mex12 BOLT M8x12 !




T85(175) 2

G S

PAGE 40 OF 56

FRA Bk

PARTS NAME:

FUEL TANK

SN.

PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
BESE | EeS AR ) EAH ) %% i
I [F15-09000000 kA 0IL TUBE ASSY 1
2 [F15-10000000 WA FUEL TANK ASSY 1
3 |F15-10010000 WAL COVER ASSY, FUEL TANK 1
4 |GB/T818-M5x16 o A AT X6 SCREW , PAN HEAD M5x16 4
5 |6B/197.1-5 THARS WASHER 5 4
6 [F15-10020000 WEI AR OLEOMETER ASSY 1
7 |F15-10000003 b GASKET 1
8 |F15-10000002 WA e STRAINER 1
9 [F15-10000001 ALK FUEL TANK 1




PAGE 41 OF 56

185 (175) K4 F 1t

AL

PARTS NAME:

RERAR S

HYDRAULIC TILT ASSY




185 (175) K Ffit

PAGE 42 OF 36

FHMAR: | REREZS
PARTS NAME: | HYDRAULIC TILT ASSY
SN PART N0, DESCRIPTION DESCRIPTION QT REVARKS
5B |EHRS AR (B EH4H G Y& &t
I [185-06000000 TR R AL POVER TRIM&TILT ASSY 1
) |6B/T5783-M6x20 ARk Mox20 BOLT M6x20 6
3 |oB/193-6 BUARE 6 SPRING-WASHER 6 6
4 |185-06010009 AT BOLT, 0L DRAIN 1
S [TASO F404 19-000  [HEELWE 0-RING, OIL DRAIN BOLT 1
6 (18506000007 AR 0IL CUP 1
7 |185-06000006 RO B 967, 8x3.1 0-RING 967. 8x3. 1 )
8 |B/T818-M5x10 A A AT MSx10 SCREW M5x10 2
9 |6B/T97.1-5 T4E 5 VASHER § )
10 |T85-06010007 B A BAFFLE-PLATE |
11 |T85-06010206 AT AREE SPRING, SAFETY VALVE 1
12 [185-06010205 (N5 SUPPORT, VALVE )
13 |185-06010204 115 S SEAL, VALVE 1
14 |185-06010203 SRR SEAT, SAFETY VALVE 1
15 |11s o112 ZAREOYE 010.7x1.5  |0-RING @10, 7x1. S 1
16 |185-06010201 TR FILTER 1
17 [185-06010301 & R 4T SCREW, LOW-PRESSURE VALVE 1
18 |71S FGe ERYE 0-RING, LOW-PRESSURE VALVE | 1
19 (18506020202 AN 4 BALL 4 8
20 (18506010303 Tkt TRAY, STEEL BALL 1
2 |185-06010400 2R A% CHECK VALVE ASSY 1
2 |T85-06010401 5 i I AR CHECK VALVE 1
23 |185-0601040 ElES SPRING, CHECK VALVE 1
4 |185-06010403 Btk ot THRUST WASHER 1
25 |185-06010207 ATHE S SEAL, MAIN VALVE )
26 |185-06000300 BmE CAf OIL PIPE "C" 4SSV 1
27 [185-06030000 RAB TILT MOTOR 1
28 [185-06000004 HRIRE FILTER, 0IL PUMP 1
29 |185-06000005 MRTRERE SPRING, FILTER 1
30 |6B/170. 1-M4x25 K AT Mdx2 BOLT M4x23 4
31 [185-06000003 MRS CONNECTOR, OIL PUMP 1
3 [185-06010700 wRE GEAR PUMP 1
33 |185-06010011 EHAE BOLT 1
34 17AS0 F404 19-007  |EHEEINE 0-RING, BOLT 1
35 |IIS FG 6 WRROVE 0-RING, GEAR PUMP )
36 [T85-06010003 Thyhug SPRING 1
37 |185-06010106 A" 16x24x5 0IL SEAL 'B" 2
38 |185-06010103 RS PISTON NUT )
39 [TASOF 404 35-039 (BT EEEEHHE 0-RING, PISTON NUT )
40 |185-06010100 BTEEAH TRIM PISTON ASSY )
41 |185-06010102 RRES i ROD, TRIM PISTON )
2 |185-06010101 RT3 TRIM PISTON )
43 (TISB 2407-P3212 0 E#E P31 CIRCLIP, 0-RING )




T85(T75) 4 F it PAGE 43 OF 56
FHMAR: | REREZS
PARTS NAME: | HYDRAULIC TILT ASSY
SN PART N0, DESCRIPTION DESCRIPTION QT REVARKS
5B |EHRS AR (B EH4H GEX) Y& &t
44 [TISB 2401-P32 RTiEEINE 0-RING, TRIN PISTON )
45 |6B/T70.1-M8x16 W AR L HEAT MBx16 BOLT M8x16 !
46 |785-06010503 TRITAH MIAN VALVE ASSY )
47 [1ASB 2401 P12.5 R0 E P1L.5 0-RING, MIAN VALVE )
48 118 Fo12 TEEEOHE FG1 0-RING )
49 |185-06010501 RREE SHUTTLE PISTON !
S0 [TASO F404 19-000  [BHEEOHES. 8x1.9 0-RING, SHUTTLE PISTON 1
1 (18506000002 EAHHE SHAFT, LOCATING CYLINDER 1
52 [185-06000200 e BAL 0IL PIPE "B" ASSY 1
53 (185-06000100 B AAL OIL PIPE "A" ASSY 1
54 [185-06010001 AAET Akl CYLINDER 1
55 |185-06010601 A% HEE WASHER, VALVE 1
56 [185-06010602 Al1EHuE SPRING, VALVE 1
ST |185-06010603 BELE SEAT, SPING 1
58 |T85-06010604 FHR%E SPRING, MANUAL VALVE 1
59 |JIS FG10 F 5 0% BFG10 0-RING FG10 1
60 |185-06010606 FHRAE VALVE BODY, MANUAL CONTROL | 1
61 [TASOF404 24-018 FHEAKOTE 17804 |0-RING 17. 8x2.4 1
62 |6B/7893.1-20 ARHMLEL CIRCLIP 20 1
63 |T85-06020000 AE R A A LOCATING CYLINDER ASSY 1
64 |185-06021000 AE R EA LOCATING ROD&PISTON ASSY 1
65 |T85-06020003 FATHAA 18x26x5 SEAL "A" 18x26x5 1
66 |185-06020002 AhEE CYLINDER NUT 1
67 [71SB2407 P18T2 0% B 15 EP18T) CIRCLIP P18T2, 0-RING |
68 [71SB2401 P18 SEERHEL 17, 8x.4 0-RING "A" 17.8x2.4 1
69 IS FG4S AFEEOMEB 44.5x) 0-RING 'B"44. 5x2 1
0 |85-06020100 A R R A AT ROD, LOCATING CYLINDER |
T |185-06020201 AR R AR PISTON, LOCATING CYLINDER 1
1 |6B/T879.2-01.5x1) (BEEEEEELE 015112 [PIN ¢1.5x12 !
73 |185-06020005 HEE SEAT, SPRING 5
74 {185-06020006 T R4 DD, 5x11.8 ROLLER @12.5x11.8 5
75 |185-06020014 EERGEE SPRING, PISTON 5
76 |T85-06020007 EELE B WASHER "B", PISTON 1
17 |185-06020008 EEAR A WASHER "A", PISTON 1
78 |6B/T2672-M6x10 W5 AL A KEE4T Mox10  [SCREW Mex10 1
79 |JISB 2401 P39 EEOHE38. 1x3.5 0-RING )
80 |7ISB 2407 P39T2 OHEE P3N CIRCLIP P39T2, 0-RING 1
81 (T85-06020011 EHEE FREE PISTON 1
80 |T85-06020001 A R A Sk POSITIONING CYLINDER 1
83 |185-06000001 RRAHREAE NYLON BUSHING, POSITIONING CYLINDER| 2
84 |T85-01010209 BEWAZED EARTHING TIGHTWIRE B 1
85 |B/T5783-M6x10 M Mex10 BOLT M6x10 1




PAGE 44 OF 56

185 (175) 4 F it

kAR

FHRA (FR)

MANUAL TILT (MANUAL CONTROL)

PARTS NAME:




185(175) ZpEFit PAGE 45 OF 56
FHELR | FoRE (F8)
PARTS NAME: | MANUAL TILT (MANUAL CONTROL)
SN. PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
L AR (X B4R D %8 i
I {185-06000002 AT PIN, LOVER SHOCK MOUNT |
) [185-00000017 A2 BUSH A 4
3 |185-01010006 AL E SPACER, CLAMP BRACKET 1
4 [185-00000018 HHit 2B BUSH B )
5 |oB/T5783-M6x10 sk Mex10 BOLT M6x10 1
6 |185-01010503 AR H 4B WASHER, NYLON 1
7 {185-01010601 FHRRAH PLATE 1
8 |185-01010600 FHAuAt BOLT M6x20 1
9 [185-01010502 BT ROD, TILT LOCK 1
10 [T6-05000022 W TEw BEFEL JOINT 1
11 |B/7897. 2-3x20 PR BB R0 PIN 3x20 1
12 |185-01010501 KHE A LEVER |
13 |85-01010602 AHER LEVER, TILT 1
14 [185-01010007 FHAitE BUSH 1
15 [cB/97.1-6 THE 6 VASHER 6 1




185 (175) K4t

PAGE 46 OF 56

TAAA | A
PARTS NAME: | LINK ROD 4SS

SN PART NO. DESCRIPTION DESCRIPTION QTY
SBEE R4S EHAH (N EBARED %e
L [F25-07000200W BENRAL CONTROL CABLE, ASSY )

2 |F25-01010012W Bk ED NUT | PLASTIC 1
3 |JASO F404-24-016  |OWE 0-RING |
4 |F25-07000006V FAE S 4 BB/ THIN LOCKNUT 2
5 |6B/197.1-10 T4E 10 WASHER 10 3
6 [F25-07000304 NS NUT 3/8" 1
7 [F25-07000303 Bhdg TUBE , BOLT 1
§ | 785-08000201W B EA LINK ROD , TURNING 1
9 |F15-1102000% S AR BOLT 1
10 |185-08000200W EmEFas LINK ROD ASSY 1




PAGE 47 OF 36

185 (175) R F 4t

T4

BUSA%

CONTROL BOX ASSY

PARTS NAME:




185 (175) 4 F Mt

PAGE 48 OF 56

FHEAA | BAEEHE
PARTS NAME:  |CONTROL BOX ASSY
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SEEE |TH43 FALH(ER) AR e i
1 [185-08010000 BYaAH CONTROL BOX ASS'Y 1
2 [HT2. 5460 EAAH CLANP )
3 |F15-13000200W RApFxAH STARTING SWICH ASS'Y 1
4 [185-08010100 BYU4% CONTROL CABLE 1
S |F15-11000002% BUSLER PLATE , CONTROL BOX |
6 |GB/T819. 2-M5x12 T F LA M5l SCREW PAN HEAD M5X12 )
7 |F15-13020007W A E2id THROTTLE HANDLE , INCHING | 1
8 |F15-13000005W f A E BUSH , CAM )
9 |F15-13020006V R EE BUSH , HANDLE 1
10 |F15-11000001% WER RS BLOCK , RUBBER 1
11 |F15-13000014W REYE JACKET , CABLE 1
12 [F4-01090401 AR TA% STOPER , HANG ROPE ASS'Y 1
13 [F15-13000400W REF AU ENGINE STOP SWICH ASS'Y 1
14 |F15-13000203W BRE LB INSULATED PLUG "B" 2
15 [F15-13000202W WA INSULATED PLUG "A" 1
16 [F15-13020001W gYez COVER , CONTROL BOX |
17 |F15-13000013% BALNER SMALL COVER ,CONTROL BOX | 1
18 [F15-13020003% Y 4E B WASHER "B" , WAVE |
19 [F15-130201000 HER A% LOCKED DISK ASS'Y 1
20 |F15-13020002% ik TORSION SPRING 1
2 [F15-13020003W BiE#R EACH LOCKED PULLEY 1
20 |F15-130200040 RREEEM PLATE , PULLEY SPRING 1
23 |GB/T818-Mdx6 + L ATIAXG PAN HEAD SCREW M4X6 )
24 | F15-130200008 BAEEAH COVER ASS'Y, CONTROL BOX |
25 |B/75783-M8x30 7~ F R 830 BOLT M8X30 |
26 |6B/197.1-8 T4H 8 WASHER § 1
27 | F15-13000500W i [T LA MACHINE , CONTROL ACCELEROGRAPH | 1
28 |F15-13000007V HhtE WASHER 1
29 [GB/1896-6 TroE 6 PIN , COTTER 6 3
30 |F25-07000007W BEMZHELB CONTROL CABLE TIE_IN 'B" )
31 [F15-13000002 hEy ke CAM MECHANTSM 1
30 |6B/1818-M3x14 A L ATIx 1 PAN HEAD SCREV M3X14 )
33 [F15-13000800W WA x INCHING SWITCH |
34 [F15-13000003V JE(IR:S 3 1 PLATE |
35 |F15-13000004W E(TRCE s PULLEY 1
3 |F15-13000001 Hi#ER B SHIFT SPRING PLATE "B 5
37 | F15-12000016W 17l 16 MARK 16 1
38 |GB/T6170-M6 A B NG NUT M6 3
39 {F15-13000008W ORMARE f WEARABLE PLATE , CAM MACHANISY | 1
40 [F15-13000700W TR SHIFT SWING LINK 1
41 |F15-13000601W BB R4k ADJUSTER FASTNESS ASSY 1
42 [B/15783-M5x25 A M5x25 BOLT M5x25 )
43 | GB/T6170-M5 NABE NS NUT M5 )




185 (175) 4 F Mt

PAGE 49 OF 36

FHELH: By U
PARTS NAME:  |CONTROL BOX ASSY
SN, PART 0. DESCRIPTION DESCRIPTION (il REVARKS
SBEE | RUEHE FHAH ($3) FLH (EX) HE A

44 [F15-13000300W Bl A% BUZZER ASSY 1
45 |F15-13000602 5 B ADJUSTER PIN 1
46 | GB/T5287-6 FALE 6 BIG WASHER 6 3
47 [F15-13000006W BAFRE F WEARABLE PLATE 1
48 |F15-13000011 THEFIE BUSH , SHIFT SWING LINK 1
49 |F15-13000012W BYeH BRACKET , CONTROL BOX |
50 |F15-12000013W ol 13 MARK 13 1
51 [F15-13000015W Bk ER COVER , WATERPROOF 1
53 |F15-13010010 EQFRMALR BLOCK , CONTROL HANDLE |
3 |6B/1956.1-5 BV ELE 5 WASHER , LOCKED )
54 |GB/T819. 2-M5x18 R HAT MSx18 SCREW, PAN HEAD M5x18 7
55 | B4-10040001W RAF R4 SWITCH ASSY, TILT |
56 [F15-13000001 BYFH CONTROL HANDLE 1
57 |F15-13010002 BYFE CONTROL HANDLEBAR {
5§ [CB/T84.5-ST4.8x12 | TFEA K HURATST4. 8 x 12 |SCREW, PAN HEAD T4, 8x12 1
59 [GB/T818-M4x10 A A AT L0 SCREV, PAN HEAD M4X10 3
60 [F15-13010009 BYTHE COVER , CONTROL HANDLE |
61 |F15-13010005W REE% SPRING , COMPRESSION |
60 |F15-13010004¥ BY =it PART , ORIENTATION CONTROL | 1
63 |F15-13010008W AR PLATE , ORIENTATION PART 1
64 |B/T820-M6x90 R ATMOx90 SCREW, PAN HEAD N6x90 3

1

05

E4-070200135W

FAITER

CHAFING PLATE, VIRE




PAGE 50 OF 36

185 (175) E4 Tt

A

PARTS NAME:

ft)

=\

f

ZANER (%

ENGINE ASSY (REPAIR KIT)

J— XL IRPAS
YYD
.\ﬁl.\'ln”'@in:\'l\.‘u >

|\
A




185 (175) E4: Mt

FHHAH | Kl R (L5
PARTS NAME: [ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
G B4R (R ARG %8 &t
1 |T185-05020000 T EEAL CRANKSHAFT COSNECTING ROD PISTON 4SSY | 1
) |T85-05020004 O 47, 5x1. 65 0-RING 47. 5x2. 65 1
3 |185-05020003 W4 E A 36xd6x6 0IL SEAL 36x46x6 |
4 |36NQ3238 S5 1x38x38 BEARING 52x38x38 1
5 |T85-05020101 i CRANKSHAFT 1
6 (T85-05020001 NER A SEPARATE BEARING )
7 |185-05020300 EA% CONNECTING ROD ASSY 3
8 |185-05020002 PEREA SEPARATE BEARING 3
9 |T85-05020007 EEAE WASHER, PISTON 6
10 |T40-05020008 B L% 4t 01, 5x20.8 NEEDLE ROLLER @2.5x20.8 | 84
11 |T40-05020006 EEHSLHE CIRCLIP, PISTON PIN 6
12 |T85-05020104 EEH PIN, PISTON 3
13 |185-05020201 EE PISTON 3
14 |185-05020202 EERAY PISTON RING ASSY 3
15 |185-0502010 BB A8 3A263SH QUILL BEARING 1
16 |6B/T894.2-32 54 B 1 24 B 30BA SPRING CIRCLIP 318 |
17 18505010000 AUARAL B 22 1 CRANKCASE ASSY 1
18 |785-05010201 M (RANKCASE 1
19 |F25-00000014 FRH 081 DOVEL PIN ®8x12 )
20 |785-05010101 Ak CYLINDER CASE 1
21 |GB/T97.1-6 THE 6 VASHER 6 37
20 |F8-05000022 FAER Mox2S BOLT M6x25 30
23 |GB/197.1-10 T4 10 WASHER 10 8
24 {T40-05000030 A EER ML0x1. 25555 BOLT M10x1. 2555 6
25 |T85-05020010 E#ED 03xdTxd70 0IL PIPE D ®3x®Tx470 1
26 |T15-04000013 HERE C CLIP SPRING C,0IL PIPE 8
2T |185-05010300 E bR A OIL NIPPLE ASSY 3
28 {T40-05000202 B GAS NIPPLE A 4
29 |GB/T818-M6x65 44 L AT Moxos BOLT Mgx65 1
30 |6B/T6170-M6 AR M6 NUT M6 1
31 |T85-05010008 FEEE M0 25 NUT M10x1. 25 )
3 |T85-05010003 E#&A O3xdTx105 OIL PIPE A O 3x®7x105 1
33 |T85-05010004 E&B O3xd7xl85 OIL PIPE B & 3x®Tx185 1
34 |T15-04130103 B CAP, NUT 1
35 |185-05010001 TLER ML0x1. 25%55 SCREW STUD M10x1. 25x55 )
36 |185-05010006 a4 DOVEL PIN, CRANKCASE 3
37 |185-05010003 E 40 3x07x210 0IL PIPE ¢ ®3x®Tx210 1
3 |185-05010400 AR 1B GAS NIPPLE ASSY B 1
39 (185-05010007 kR ANODE, CYLINDER CASE )
40 |6B/T819. 2-M4x15 + AL AT Ml BOLT M4x13 )
41 |785-05000017 Kl At HANGING HOOK, ENGINE 1
4 |oB/197.1-8 TH4H § WASHER 8 3
43 6B/15783-M8x20 AR N8x20 BOLT M8x20 )

PAGE 51 OF 36




185 (175) E4 F it PAGE 52 OF 56
THRLE: [RLE (SEF)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN. PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
sEEH (EHEE AR RBAR X % it
44 {T85-05000001 fkE At GASKET, CYLINDER HEAD 1
45 |T85-05000002 i CYLINDER COVER 1
46 |F15-04000002 HHBE PLUG, DRAIN 01L 1
47 {185-05000003 o5 A GASKET 1
48 [T15-04000031 HAREH N8x60 BOLT M8x60 14
49 |T85-05000005 At st GASKET, CYLINDER COVER 1
50 |185-05000006 EhihE OUTER COVER, CYLINDER 1
51 [BPRES KILE SPARK PLUG 3
52 |185-05000007 EHR% 58 SEAL, PRESSURE VALVE 1
53 [185-05000008 E R CORE, PRESSURE VALVE 1
54 [185-05000009 EhR#e SPRING, PRESSURE VALVE 1
55 |T15-04000010 bR THERMOSTAT 1
56 [185-05000010 TREFHY GASKET, THERMOSTAT 1
57 |185-05000011 TRES COVER, THERMOSTAT 1
58 |6B/T5783-M6x35 NAER M6x3S BOLT M6x35 4
59 |T85-05000013 BEARETHD GASKET, INNER COVER 1
60 |185-05000014 BEHE INNER COVER, EXHAUST 1
61 |185-05000015 HANEEHE GASKET, OUTER COVER 1
62 |185-05000016 HENE OUTER COVER, BXHAUST 1
63 [6B/T5783-M8x40 AR Vx40 BOLT M8x40 18
64 |F4-04000030 HEXE B CLIP SPRING B, 0IL PIPE )
65 (T85-03000002 KE D53 DIx245 WATER PIPE 1
66 [185-05020400 3 A CASING ASSY, 0IL SEAL 1
67 |185-05020403 AT A 30x47x7 0IL SEAL 30x47x7 1
68 [T85-05020402 W R 205325 0IL SEAL 20x32x5 1
69 [1AS0 F404 24-063  |ORLE63x2. 4 0-RING 63x2. 4 1
70 [T85-05020401 EEDN CASING, OIL SEAL 1
7 |6B/T5783-M6x20 NAER N6x20 BOLT M6x20 3
7 |185-05020005 HHEREHE SEAL, CASING 1
73 (185-05000000 KL R ENGINE ASSY 1
T4 {T85-05000037 KA Ba ¢ HANGING HOOK B ASSY,ENGINE | 1
T3 |185-01030006 2H4FA CLAMP "4 1




185 (175) E4 Tt

PAGE 53 OF 36

A4

it T (B44F)

PARTS NAME:

APPENDIX I (REPAIR KIT)

578
}'ﬁ?l
il 4
|

Sl S,

ACSS\NS

=3

1\;

St

=

\Y

R I Rl R .

€

G

SO ©

>
\
\

\




185 (175) % F it

PAGE 354 OF 36

FREAR: (RET (BBH)
PARTS NAME: [APPENDIX I (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
2BEH R4S B4R (R EEARER %8 &t
1 |185-05060002 #AREE 54 GASKET, INTAKE VALVE SEAT )
) |T85-05060004 o 5 5 A GASKET, CARBURETOR 3
3 |185-05060005 HAH T BEHE GASKET, INTAKE SILENCER |
4 |T85-05060008 HAHEBEHE SEAL, INTAKE SILENCER 1
s [185-05020004 0 B47. 5x1. 65 0-RING 47. 5x2. 65 1
6 |T85-05020003 o b A 36x46x6 0IL SEAL 36x46x6 |
7 |0B/T3452. 1-030. 5xL.8 [JEAT B HE 932, 5xl. 8 SEAL, FILTER CUP 1
g |185-05020403 BA T 300477 0IL SEAL 30x47x7 1
9 |185-05020402 WE TS 20x32x5 0IL SEAL 20x32x5 1
10 |185-05020009 0! [B63x2. 4 0-RING 63x2. 4 1
11 |T40-05000024 Wi R 5 GASKET, FUEL PUMP 1
12 |185-05000013 AN EGHE GASKET, INNER COVER 1
13 |185-05000015 FENEEHE GASKET, OUTER COVER 1
14 [185-05000001 hokg bt GASKET, CYLINDER HEAD 1
15 |T85-05000003 P 5 GASKET 1
16 [185-05000005 EAANE S R GASKET, CYLINDER COVER |
17 [185-05000010 HiB 2 5 HHh GASKET, THERMOSTAT 1




PAGE 55 OF 56

185(175) HpkF+ it

ZA A

S

[l I (454 )

APPENDIX I (REPAIR KIT)

PARTS NAME:




T85(175) FFit PAGE 56 OF 56
A (e (s
PARTS NAME:  |APPENDIX I (REPAIR KIT)
SN PART N0, DESCRIPTION DESCRIPTION q REVARKS
5BEE  |R44S AR B4 5 ) %8 i
I |185-00000014 Kol e a4 GASKET, ENGINE |
) |185-02010008 A GASKET, OUTLET MANIFOLD 1
3 (78502010003 S5 B R GASKET, EXHAUST GUIDE 1
4 |185-02010007 W 44 RUBBER GASKET 1
5 |T85-02000003 HAHEEHE SEAL, OUTLET MANIFOLD 1
6 |185-04000011 AR 88 i 9x 195 OIL SEAL 9x19x3, CAM SHAFT | 1
T |JASO F404 31-50 EHROEE49. 4x3.1 0-RING 49. 4x13.1 1
8§ |T85-04000402 KEAR INNER SHELL, VATER PUMP 1
9 [185-04000300 KE# TMPELLER, VATER PUMP 1
10 |185-04000017 SMYR 5 UPPER GASKET, OUTER PLATE 1
11 |T85-04000016 IREDS OUTER PLATE 1
12 |T85-04000015 ST E S LOVER GASKET, OUTER PLATE 1
13 [T85-04000014 KR 5 44 GASKET, WATER PUNP BASE 1
14 |T85-04000204 A BEOR B46. Tx3. 1 0~ RING, WATER PUNP BASE 1
15 |185-04000202 AR M3 0IL SEAL 4
16 |F4-03000024 EAEES GASKET 2
17 (78504000603 AT 7%= E 0-RING, COVER 1




T85(T75) Ft+it PAGE I (F V

4% | FHERRER

NAME: | PARTS CATALOGUE INDEX
Zpk2 TR/ EkE i Eee T8/ E
PART NO. PAGE/NO. PART 0. PAGE/N0. PART N0. PAGE/NO.
BPRHS 26-35 F15-130006020 49-45 F4-03000024 15-31
F15-00000006 18-11 F15-13000700W 48-40 F4-04000030 17-43
F15-00000006 8-1 F15-13000800W 4§-33 F4-04000030 19-3
F15-00000012 12-15 F15-13010001V 49-36 F4-04090005 19-27
F15-01010007 1-13 F15-13010002V 49-37 F4-04090011 19-28
F15-04000002 26-30 F15-13010004V 49-62 F4-04130102 38-1
F15-05000003 10-21 F15-130100057 49-61 F4-05000200 19-1
F15-05000009 10-15 F15-13010008V 49-63 F8-05000022 26-6
F15-05000011 19-2) F15-130100097 49-6(
F15-05010001 31-11 F15-13010010V 49-5)
F15-07000016 31-12 F15-13020000V 48-24
F15-07000016 3341 F15-13020001V 48-16 T15-01020300 5-1
F15-07080001 19-11 F15-130200020 48-20 T15-04000010 26-39
F15-07130303 10-33 F15-13020003V 18- T15-04000013 26-10
F15-07150300W 12-9 F15-13020004V 48-22 T15-04000023 19-13
F15-07150301W 128 F15-13020005W 48-18 T15-04000031 26-31
F15-09000000 40-1 F15-13020006W 48-9 T15-04030103 12-1
F15-10000000 40-2 F15-13020007V 48-7 T15-04040005 12-)
F15-10000001 40-9 F15-130201007 48-19 T15-04130103 26-18
F15-10000002 40-8 F25-00000004 10-17 T20-03000006 13-48
F15-10000003 40-7 F25-00000014 26-3 T20-03000007 13-51
F15-10010000 40-3 F25-01010002 2-18 T20-03000008 13-49
F15-10020000 40-6 F25-01010003 2-19 T20-03000009 13-50
F15-11000001W 48-10 F25-01010011 -4 T20-06000037W 6-46
F15-11000002% 48-5 F25-01010012V 46-2 T20-06040007 12-5
F15-11020002% 46-9 F25-01030009 -3 T20-06040007 20-17
F15-12000016¥ 48-37 F25-03000006 10-19 T36-01010304-2 315
F15-13000001W 48-36 F25-03000007 10-20 T36-04050006 38-43
F15-13000002W 48-31 F25-04000007 15-7 T36-03000009 10-9
F15-13000003W 48-34 F25-04000031 15-34 T40-01020101 6-49
F15-13000004W 48-35 F25-05000025 20-2 T40-02010003 18-1
F15-13000005W 48-8 F25-05000026 20-1 T40-04000012 15-2
F15-13000006W 49-47 F25-05090100W 12-34 T40-04000013 18-10
F15-13000007W 48-18 F25-05160021 38-5 T40-05000024 29-19
F15-13000008W 48-139 F25-05160501 384 T40-05000027 38-42
F15-13000011W 49-48 F25-05170101W 11-13 T40-05000028 38-16
F15-130000120 49-49 F25-05170201V 1211 T40-05000029 38-15
F15-13000013W 48-17 F25-05170202V 125 T40-05000030 26-8
F15-13000013W 49-50 F25-06000006 36-6 T40-05000100 1-31
F15-13000014W 48-11 F25-070000057 12-30 T40-05000202 26-12
F15-13000015W 49-51 F25-07000006V 464 T40-05070002 12-19
F15-13000200W 48-3 F25-07000007V 48-30 T40-05080000 19-18
F15-13000202% 48-15 F25-07000200W 46-1 T40-05080001 19-24
F15-13000203¥ 10-22 F25-07000303V 46-7 T40-05080002 19-26
F15-13000203v 48-14 F25-07000304V 46-6 T40-05080003 19-25
F15-13000300W 49-44 F4-01090006 5-6 T40-05080004 19-30
F15-13000400W 6-49 F4-01090007 5-4 T40-03080005 19-31
F15-13000400W 48-13 F4-01090401 6-50 T40-03080006 19-31
F15-13000500W 48-17 F4-01090401 48-12 T40-05080007 19-33
F15-13000601W 48-41 F4-03000023 15-30 T40-05110002 38-24




T85(175) ZfEF+M PAGE T OF V
A | RBERBER
NAME: | PARTS CATALOGUE INDEX

FHRE N&/F5 FHKF &5 FHRT A4 F%
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
T40-05110003 38-15 T85-01010006 45-3 T85-01030008 6-44
T6-05000022 45-10 T85-01010007 45-14 T85-01030009 5-36

T85-01010100 313 T85-01030010 5-34

T85-01010201 2-19 18501030011 5-32

T85-01010202 2-16 T85-01030012 5-29
T85-00000001 3-55 T85-01010203 2-17 T85-01030013 5-25
T85-00000002 3-T7 T85-01010204 3-67 T85-01030014 5-27
T85-00000003 -4 T85-01010205 1-35 T85-01030015 5-18
T85-00000004 3-53 T85-01010206 2-36 T85-01030016 5-19
T85-00000005 344 T85-01010207 1-37 T85-01030017 5-20
T85-00000006 3-45 T85-01010208 1-38 T85-01030018 5-39
T85-00000007 1-43 T85-01010209 43-84 T85-01030019 6-57
T85-00000008 2-40 T85-01010210 2-18 T85-01030101 5-5
185-00000010 13-55 T85-01010211 374 T85-01030102 5-11
185-00000011 18-16 T85-01010213 3-76 185-01030200 5-8
185-00000012 2-15 T85-01010300 3-65 T85-01030301 5-24
T85-00000012 18-8 T85-01010400 3-64 T85-01030500 5-37
T85-00000013 8-17 T85-01010403 3-63 T85-02000001 8-16
T85-00000014 8-2 T85-01010501 45-11 T85-02000002 18-4
T85-00000015 N T85-01010502 45-9 T85-02000003 8-19
T85-00000016 3-68 T85-01010503 45-6 T85-02000004 8-15
T85-00000017 1-31 T85-01010600 45-8 T85-02000005 -1
T85-00000017 45-) T85-01010601 45-T T85-02000006 10-27
T85-00000018 1-3] T85-01010602 45-13 T85-02000007 10-28
T85-00000018 45-4 T85-01010700BW 6-51 T85-02000008 8-23
T85-00000019 3-54 T85-01010701BW 6-52 T85-02000009 8-24
T85-00000020 3-50 T85-01010702BW 6-54 T85-02000010 8-21
T85-00000100 3-56 T85-01010703BW 6-55 T85-02010001 8-3
T85-00000200 10-23 T85-01010705BW 6-56 T85-02010002 8-11
T85-00000201 10-24 T85-01020001 2-10 T85-02010003 8-11
T85-00000202 10-26 T85-01020002 3-70 T85-02010004L 18-2
T85-00000203 10-25 T85-01020003 3-69 T85-02010004X 18-2
185-00010001 13-4 T85-01020004 347 185-02010005 18-3
185-00010002 13-52 T85-01020005 3-46 185-02010007 8-13
185-00010003 13-47 T85-01020006 3-48 185-02010008 8-6
185-00010006 12-41 T85-01020007 3-49 185-02010009 8-14
T85-00010007 12-43 T85-01020008 2-11 18502010010 8-7
T85-00010008 12-36 T85-01020009 2-13 T185-02020001 -8
T85-00010009 12-37 T85-01020010 3-52 T85-02020002 -7
T85-00010010 12-40 T85-01030000 6-60 T85-02020003 1-5
T85-00010100 13-53 T85-01030000BW 6-61 T85-02020004 -6
T85-00010100X 13-53 T85-01030001 5-1 T85-02020100 -9
T85-00010200 12-4) T85-01030002 5-12 T85-03000001 10-3
T85-00010300 13-56 T85-01030002-1 6-38 T85-03000001-BM 10-34
T85-00010300X 13-56 T85-01030002-2 6-59 T85-03000002 27-49
T85-01010001 3-66 T85-01030003 5-41 T85-03000003 10-18
T85-01010002 1-1] T85-01030004 5-14 T85-03000004 10-30
T85-01010003 -1 T85-01030005 5-13 T85-03000005 20-17
T85-01010004 3-62 T85-01030006 27-51 T85-03000005 10-31
T85-01010005 3-61 T85-01030007 5-122 T85-03000006 22-16




T85(175) ZfEF+M PAGE I OF V
4 | REERREE
NAME: | PARTS CATALOGUE INDEX
FHRE N&/F5 FHKF &5 FHRT A4 F%
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
T85-03000007 10-29 T85-04000500 16-51 T85-05000039 20-23
T85-03000008 10-4 T85-04000501 16-50 T85-05000040 39-47
T85-03000009 10-5 T85-04000502 16-46 T85-05000041BW 6-47
T85-03000010 10-8 T85-04000503 16-47 T85-05000042BW 6-48
T85-03000011 10-2 T85-04000504 16-48 T85-05000100 20-9
T85-03000013 10-32 T85-04000505 16-49 T85-05000200 12-35
T85-03000100 12-31 T85-04000506 16-45 T85-05000300 29-7
T85-03000101 12-34 T85-04000507 16-44 T85-05000301 19-8
T85-03000102 12-32 T85-04000600 16-56 T85-05000302 29-10
T85-03000200 31-10 T85-04000601 16-58 T85-05000400 20-3
T85-03000300 10-1 T85-04000603 16-37 T85-05010000 26-1
T85-03000400 10-16 T85-04000604 16-54 T85-05010001 26-19
T85-04000000L 16-63 T85-04000605 16-52 T85-05010003 26-16
T85-04000000X 16-63 T85-04000606 16-53 T85-05010004 26-17
T85-04000001 15-35 T85-04010000 15-17 T85-05010005 26-21
T85-04000002 15-21 T85-04010000X 15-17 T85-05010006 26-20
T85-04000003 15-20 T85-04020000 18-18 T85-05010007 26-23
T85-04000004 16-41 T85-05000001 26-18 T85-05010008 26-15
T85-04000005 16-37 T85-05000002 26-29 T85-05010101 26-4
T85-04000006 15-36 T85-05000003 26-31 T85-05010201 26-2
T85-04000007 16-40 T85-05000005 26-33 T85-05010300 26-11
T85-04000008 15-29 T85-05000006 26-34 T85-05010400 26-22
T85-04000009 15-26 T85-05000007 26-36 T85-05020000 24-1
T85-04000011 15-25 T85-05000008 26-37 T85-05020001 24-6
T85-04000013 18-9 T85-05000009 26-38 T85-05020002 24-8
T85-04000014 15-16 T85-05000010 26-40 T85-05020003 24-3
T85-04000015 15-10 T85-05000011 26-41 T85-05020004 24-1
T85-04000016 15-9 T85-05000012 1)-3) T85-05020005 24-24
T85-04000017 15-8 T85-05000013 26-43 T85-05020006 24-11
T85-04000018 15-18 T85-05000014 17-44 T85-05020007 24-9
T85-04000020 16-61 T85-05000015 27-45 185-05020008 24-10
T85-04000021 16-62 T85-05000016 17-46 T85-05020010 26-9
T85-04000021 18-21 T85-05000017 26-25 T85-05020101 24-5
T85-04000022 16-38 T85-05000018 20-22 T85-05020102 24-15
T85-04000023 15-33 T85-05000019 212-13 T85-05020104 24-11
T85-04000024 18-17 T85-05000020 21-117 T85-05020201 24-13
T85-04000025 18-19 T85-05000021 20-20 T85-05020202 24-14
T85-04000026 18-20 T85-05000022 1)-14 T85-05020300 14-1
T85-04000027 16-60 T85-05000023 11-15 T85-05020400 U-17
T85-04000100 16-43 T85-05000024 29-6 T85-05020401 24-11
T85-04000200 15-11 T85-05000025 29-16 T85-05020402 24-19
T85-04000201 15-12 T85-05000026 29-20 T85-05020403 24-18
T85-04000202 15-14 T85-05000027 29-21 T85-05030001 12-33
T85-04000203 15-13 T85-05000028 29-13 T85-05030002 2-11
T85-04000204 15-13 T85-05000031 12-10 T85-05030003 12-38
T85-04000300 15-6 T85-05000033 39-45 T85-05030004 12-39
T85-04000401 15-4 T85-05000034 39-50 T85-05030005 12-3
T85-04000402 15-5 T85-05000035 39-54 T85-05030100 12-1)
T85-04000404 18-7 8505000036 13-57 T85-05030200 12-19
T85-04000405 18-6 T85-05000037 27-50 T85-05030300 22-10




T85(175) ZfEF+M PAGE IV OF V
4 | REERREE
NAME: | PARTS CATALOGUE INDEX
FHRE N&/F5 FHKF &5 FHRT A4 F%
PART NO. PAGE/NO. PART NO. PAGE/NO. PART NO. PAGE/NO.
T85-05030400 22-19 T85-05070009 38-11 T85-05160237 34-53
T85-05030500 20-24 T85-05070010 38-20 T85-05160238 34-49
T85-05030600 221 T85-05070011 38-27 T85-05160239 34-52
T85-05030800 22-40 T85-05070012 38-28 T85-05160240 34-51
T85-05040000 20-10 8505070013 38-32 T85-05160241 34-50
T85-05040001 20-16 T85-05070014 38-29 T85-05160242 J4-46
T85-05040002 20-13 T85-05070015 38-31 T85-05160400 31-23
T85-05040003 20-15 T85-05070016 38-30 T85-05160405 31-1
T85-05040004 20-18 T85-05070017 38-33 T85-06000000 42-1
T85-05040005 20-21 T85-05070018 38-34 T85-06000001 43-83
T85-05040100 20-14 T85-05070019 38-36 T85-06000002 43-51
T85-05050001 12-11 T85-05070020 38-35 T85-06000002 45-1
T85-05050003 12-20 T85-05070021 38-37 T85-06000003 42-31
T85-05050004 12-13 T85-05070022 38-38 185-06000004 42-18
T85-05050005 12-14 T85-05070023 38-3 T85-06000005 42-19
T85-05050006 12-21 8505070100 39-49 T185-06000006 42-T
T85-05050007 22-30 T85-05160200 33-1 T85-06000007 42-6
T85-05050100 12-16 T85-05160201 33-9 T85-06000100 43-53
T85-05050101 12-17 T85-05160202 33-8 T85-06000200 43-5)
T85-05050102 12-18 T85-05160203 33-34 T85-06000300 42-16
T85-05050201 12-12 T85-05160204 334 T85-06010001 43-54
T85-05050202 12-9 T85-05160205 33-32 185-06010003 42-36
T85-05050300 12-1 T85-05160206 33-33 T185-06010007 42-10
T85-05050301 12-4 T85-05160207 33-19 T85-06010009 42-4
T85-05060001 33-5 T85-05160210 33-36 T85-06010011 42-33
T85-05060002 31-15 T85-05160211 33-31 T85-06010100 42-40
T85-05060003 31-16 T85-05160212 33-10 T85-06010101 4)-4)
T85-05060004 337 T85-05160213 33-11 T85-06010102 4)-41
T85-05060005 31-9 T85-05160214 33-38 T85-06010105 42-38
T85-05060006 31-8 T85-05160215 33-39 T85-06010106 42-37
T85-05060007 31-5 T85-05160216 33-37 T85-06010201 42-16
T85-05060008 314 T85-05160217 33-23 T85-06010203 42-14
8505060009 31-3 T85-05160218 33-20 T85-06010204 4)-13
T85-05060010 12-29 T85-05160219 33-14 T85-06010205 4)-11
T85-05060011 12-28 18505160220 33-15 T85-06010206 42-11
T85-05060012 12-27 T85-05160221 33-11 T85-06010207 42-15
T85-05060013 20-4 T85-05160222 33-19 T85-06010301 42-17
T85-05060029 33-6 T85-05160223 33-18 T85-06010303 42-20
T85-05060100 31-17 T85-05160224 33-16 T85-06010400 42-11
T85-05060300 12-23 T85-05160225 33-17 T85-06010401 42-1)
T85-05060301 12-24 T85-05160226 33-24 T85-06010402 42-13
T85-05070000 38-1 T85-05160227 33-28 185-06010403 42-24
T85-05070001 38-22 T85-05160228 331 T85-06010501 43-49
T85-05070002 38-13 T85-05160230 33-43 185-06010503 43-46
T85-05070003 38-12 T85-05160231 33-42 T85-06010601 43-55
T85-05070004 38-7 T85-05160232 34-44 185-06010602 43-56
T85-05070005 38-6 T85-05160233 34-45 185-06010603 43-57
T85-05070006 38-18 T85-05160234 33-40 T85-06010604 43-58
T85-05070007 38-19 T85-05160235 34-47 T85-06010606 43-60
T85-05070008 38117 T85-05160236 31-20 T85-06010700 42-3)




T85(T75) Ft+it PAGE V OF V

Ak | RHERBRER

NAME: PARTS CATALOGUE INDEX

RRT NAIFg ZHRT RaIF% KT n&/F5
PART N0. PAGE/X0. PART X0, PAGE/NO. PART N0, PAGE/XO.
T85-06020000 43-63
T85-06020001 43-82
T85-06020002 43-66
T85-06020003 43-65
T85-06020005 4313
T83-06020006 43-14
T85-06020007 43-76
T83-06020008 43-77
T83-06020011 42-81
T83-06020014 43-15
T83-06020100 310
T85-06020201 4311
T85-06020202 42-19
T85-06021000 43-64
T85-06030000 40-7

T85-07000000-E 36-1
T85-07000000-M 36-21

T85-07000001 36-4
T85-07000002 36-2
185-07000003 36-7
T85-07000004 36-12
T85-07000003 36-13
T85-07000006 36-13
T85-07000007 36-11
T85-07000008 36-19
T85-07000009 36-20
T85-07000010 36-18
T85-08000004 36-17
T85-08000200W 46-10
T85-08000201W 46-8
T85-09000001 36-3
T85-09000002 36-16
T85-09000003 36-5
E4-07020015% 49-65

E4-10040001W 49-35




	t85封面
	0
	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11
	12
	13
	14
	15
	16
	17
	18
	19
	20
	21
	22
	23
	24
	25
	26
	27
	28
	29
	30
	31
	32
	33
	34
	35
	36
	37
	38
	39
	40
	41
	42
	43
	44
	45
	46
	47
	48
	49
	50
	51
	52
	53
	54
	55
	56
	检索表1
	检索表2
	检索表3
	检索表4
	检索表5

